ssomonss. FCC RADIO TEST REPORT Report No. : FR773112-03D
N ~.
Dl W 1190
FCC RADIO TEST REPORT
FCCID . PPD-QCNFA344AH
Equipment . 802.11a/b/g/nfac + BT 4.1 M.2 2230 Type Card
Brand Name . Qualcomm Atheros
Model Name : QCNFA344A
Applicant : Qualcomm Atheros, Inc.
1700 Technology Drive, San Jose, CA 95110
Manufacturer . Qualcomm Atheros, Inc.
1700 Technology Drive, San Jose, CA 95110
Standard . FCC Part 15 Subpart E 815.407

The product was received on Mar. 28, 2018 and testing was started from Mar. 28, 2018 and completed
on May 04,2018. We, SPORTON INTERNATIONAL INC., would like to declare that the tested sample
has been evaluated in accordance with the test procedures and has been in compliance with the
applicable technical standards.

The report must not be used by the client to claim product certification, approval, or endorsement by
TAF or any agency of government.

The test results in this partial report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERTIONAL INC. EMC & Wireless Communications Laboratory, the test
report shall not be reproduced except in full.

(%%%A/%'

Approved by: Jones Tsai

SPORTON INTERTIONAL INC. EMC & Wireless Communications Laboratory
No. 52, Huaya 1st Rd., Guishan Dist., Taoyuan City, Taiwan (R.O.C.)

TEL : 886-3-327-3456 Page Number : 10f20
FAX : 886-3-328-4978 Report Issued Date : Jun. 13, 2018
Report Template No.: BU5-FR15EWL AC MA Version 2.1 Report Version ;01



ssamonas. FCC RADIO TEST REPORT Report No. : FR773112-03D

Table of Contents

HISTOTY OF thisS tEST FEPOIT....eeiiiii ittt e bt esn e e s ne e e sn e e snne e s re e e snreeeneeens 3
SUMMATY OF TEST RESUIL.....eeeieeeee ettt e s e bt e e e bt e e e bt e e e e nbe e e e e neee 4
N 1= T Y=Y = L DT o] 1 o) {0 o SRS 5
1.1  Product Feature of EQUIPMENT UNAET TEST.....cciiuuiiiiiiiiiieiiiiie ettt e e 5
2\ T o 1 o= 14 o] o =1 U OO PP RPN 5
G T =T v o o o= 11T o ST 6
1.4  APPlCADIE STANAAIAS .....ccoiiiiiiiiiiee ettt s 6
2 Test Configuration of EQUIPMENT UNEI TEST ....uuiiiiiiiiieiiiee et 7
2.1 Carrier Frequency and ChanNel ..........ccoiiiiiiiiiiie e r e e e e st e e e e e e e s e nnreees 7
P =11 1Y o o PP URRPR 8
2.3 Connection Diagram Of TESE SYSIEIM ......cciiiiiiiiiiiiie e 10
2.4 Support Unit used in test configuration and SYSIEM .........coocuiiiiiiiiiiiiiiie e 10
A T =L B @ o= = 1u 0] g N I =TSy AR = | o 10
I =] A {111 | PP 11
3.1 Maximum Conducted Output POWEr MEASUIEIMENT .........ceeiiiiiiieiiiiiee et et e e 11
3.2 Unwanted EMiSSIONS MEASUIEMIENT ........ueiiiiriieeiirieeeeirieeeestree e s e e s s e e s s e e e s snr e e e s srreeeesnneeeenas 13
4 List of MeasSUING EQUIPMENT ... 18
5 Uncertainty of EVAIUALION .......oooiiiii ettt 20

Appendix A. Conducted Test Results
Appendix B. Radiated Spurious Emission
Appendix C. Radiated Spurious Emission Plots
Appendix D. Duty Cycle Plots

Appendix E. Setup Photographs

TEL : 886-3-327-3456 Page Number : 20f20
FAX : 886-3-328-4978 Report Issued Date : Jun. 13, 2018
Report Template No.: BU5-FR15EWL AC MA Version 2.1 Report Version ;01



ssamonas. FCC RADIO TEST REPORT Report No. : FR773112-03D

History of this test report

Report No. Version Description Issued Date

FR773112-03D 01 Initial issue of report Jun. 13, 2018
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Summary of Test Result

Report Ref Std. Result
T | R k
Clause Clause est ltems (PASS/FAIL) emar
3.1 15.407(a) Maximum Conducted Output Power Pass -
Under limit
3.2 15.407(b) Unwanted Emissions Pass 3.11dB at
5469.760 MHz

Remark: The reported TX power in EMC report is per actual shipping power setting and measured in this

unit. This has considered the actual shipping power during the measurement.

Reviewed by: Joseph Lin

Report Producer: Nancy Yang
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

1 General Description
1.1 Product Feature of Equipment Under Test

Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ac, and Wi-Fi 5GHz 802.11a/n/ac

Product Specification subjective to this standard

Sample 1

EUT with Portable Computer (HONGBO Antenna)

Sample 2

EUT with Portable Computer (ACON Antenna)

The product was installed into Portable Computer (Brand Name: DELL, Model Name: P87G, P87G001)

during test, and the host information was recorded in the following table.

Antenna Information
Manufacturer HONGBO Manufacturer ACON
Model Name 260-26160 Model Name ANF6Y-200018
Ant. Type PIFA Ant. Type PIFA
Main:-0.59 Main:-1.38
2.4GHz WLAN 2.4GHz WLAN
Peak Gain Aux:-1.18 Peak Gain Aux:-2.70
(dBi) Main:-1.07 (dBi) Main:-1.14
5GHz WLAN Aux--1.64 5GHz WLAN Aux:-1.73
1.2 Modification of EUT
No modifications are made to the EUT during all test items.
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1.3 Testing Location

Sporton Lab is accredited to ISO 17025 by Taiwan Accreditation Foundation (TAF code : 1190) and the
FCC designation No. TW1190 and TWO0007 under the FCC 2.948(e) by Mutual Recognition Agreement
(MRA) in FCC Test.

Test Site SPORTON INTERNATIONAL INC.

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
THO5-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site SPORTON INTERNATIONAL INC.

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.
03CH12-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.

1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

¢+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark: All test items were verified and recorded according to the standards and without any deviation
during the test.
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SPORTON LAB.

2 Test Configuration of Equipment Under Test

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:,
radiation emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz,

whichever is lower).

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MH2)
36 5180 44 5220
5150-5250 MHz 3g* 5190 46+ 5230
Band 1
(U-NII-1) 40 5200 48 5240
42" 5210
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MHz)
52 5260 60 5300
5250-5350 MHz 54* 5270 62* 5310
Band 2 5 5
(U-NII-2A) 56 5280 64 5320
58* 5290
Freq. Freq.
F B h | h I
requency Band Channe (MH2) Channe (MH2)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 m N
(U-NII-2C) 106 5530 134 5670
108 5540 136 5680
110* 5550 140 5700
TEL : 886-3-327-3456 Page Number 1 70f20
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Freq. Freq.
F B h I h I
requency Band Channe (MH2) Channe (MH2)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122* 5610 128 5640
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MHz)
138" 5690 144 5720
Straddle Channel
142* 5710

Note:

1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHT4O0.

2. The above Frequency and Channel in "*" were 802.11ac VHT8O0.

2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

MIMO Mode
Modulation Data Rate

802.11a 6 Mbps

802.11n HT20 MCSO0

802.11n HT40 MCSO0

802.11ac VHT20 MCSO

802.11ac VHT40 MCSO

802.11ac VHTS80 MCSO0

Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch.# 802.11a 802.11a 802.11a
L Low 36 52 100
Middle 44 60 116
H | High 48 64 140
Straddle - - 144
TEL : 886-3-327-3456 Page Number : 80f 20
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch.# 802.11n HT20 802.11n HT20 802.11n HT20
L Low 36 52 100
Middle 44 60 116
H| High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band lll : 5470-5725MHz
ch.# 802.11n HT40 802.11n HT40 802.11n HT40
L Low 38 54 102
Middle - - 110
H High 46 62 134
Straddle - - 142
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch.# 802.11ac VHT20 802.11ac VHT20 802.11n HT20
L Low 36 52 100
Middle 44 60 116
H High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch.# 802.11ac VHT40 802.11ac VHT40 802.11ac VHT40
L Low 38 54 102
Middle - - 110
H High 46 62 134
Straddle - - 142
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch-# 802.11ac VHTS80 802.11ac VHTS80 802.11ac VHTS80
L Low - - 106
Middle 42 58 122
H High - - -
Straddle - - 138

Remark: The Radiated Spurious Emission test has only performed the test cases which chosen from

module supplier.
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2.3 Connection Diagram of Test System

120V acE0Hz
EUT
(Adapter)

L]

EUT

iPod Earphone

2.4 Support Unit used in test configuration and system

Item |Equipment Trade Name [Model Name|FCC ID Data Cable Power Cord

1. |iPod Earphone |Apple N/A Verification Unshielded, 1.0m N/A

2.5 EUT Operation Test Setup

The RF test items, utility “QRCT” was installed in Portable Computer which was programmed in order
to make the EUT get into the engineering modes to provide channel selection, power level, data rate
and the application type and for continuous transmitting signals.

TEL : 886-3-327-3456 Page Number 1 10 of 20

FAX : 886-3-328-4978 Report Issued Date : Jun. 13, 2018
Report Template No.: BU5-FR15EWL AC MA Version 2.1 Report Version ;01



ssamonas. FCC RADIO TEST REPORT Report No. : FR773112-03D

3 Test Result
3.1 Maximum Conducted Output Power Measurement

3.1.1Limit of Maximum Conducted Output Power

<ECC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor
access point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed 1 W.

For the 5.25-5.725 GHz bands:

Il The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.1.2Measuring Instruments

See list of measuring equipment of this test report.
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3.1.3Test Procedures

The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules

v02r01.

Method PM (Measurement using an RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit continuously with a consistent duty cycle at its maximum
power control level.

3. Measure the average power of the transmitter, and the average power is corrected with duty

factor, 10 log(1/x), where x is the duty cycle.

For Straddle Channel, according to KDB 789033 D02 General UNIlI Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.4Test Setup

B [ e

Attenuator
Power Meter EUT
3.1.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.2 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.2.1Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'I;:_ 1000000~/30P

D

HV/m, where P is the eirp (Watts)
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EIRP (dBm) Field Strength at 3m (dBuV/m)
-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Section 15.407(b)(1) to (b)(3) specify the unwanted emission limits for the U-NII-1 and
U-NII-2 bands. As specified, emissions above 1000 MHz that are outside of the restricted
bands are subject to a peak emission limit of -27 dBm/MHz.*

(i) Section 15.407(b)(4) specifies the unwanted emission limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are in terms of a
Peak detector. An alternative to the band emissions mask is specified in Section
15.407(b)(4)(ii). The alternative limits are based on the highest antenna gain specified in the
filing. There are also marketing and importation restrictions for the devices using the
alternative limit.*

Note 3: An out-of-band emission that complies with both the average and peak limits of Section
15.209 is not required to satisfy the -27 dBm/MHz peak emission limit.

Note 4: Only devices with antenna gains of 10 dBi or less may be approved using the emission
limits specified in Section 15.247(d) till March 2, 2018; all other devices operating in
this band must use the mask specified in Section 15.407(b)(4)(i).

3.2.2Measuring Instruments

See list of measuring equipment of this test report.

3.2.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02rO1.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
. RBW = 120 kHz
. VBW = 300 kHz
. Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
- VBW=23MHz
. Detector = Peak
+  Sweep time = auto

. Trace mode = max hold

TEL : 886-3-327-3456 Page Number 1 14 of 20
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(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.
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3.2.4Test Setup

For radiated emissions below 30MHz

im

EUT

Metal Full Soldered Ground Plane

For radiated emissions from 30MHz to 1GHz

Metal Full Soldered Ground Plane

I

Spectrum Analyzer / Receiver

RX Antenna

[

Spectrum Analyzer [ Receiver
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For radiated emissions above 1GHz

RX Antenna
e T F
"/
Ant. feed
point D{ =
1-4m
""" [ ) !
f |
1.5m |
'
= IR, 8
Metal Full Soldered Ground Plane
o

Spectrum Analyzer / Receiver

3.2.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.2.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix B and C.

3.2.7Duty Cycle

Please refer to Appendix D.

3.2.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix B and C.
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4 List of Measuring Equipment

. . Calibration
Instrument Manufacturer | Model No. | Serial No. [Characteristics Date Test Date Due Date Remark
. Mar. 28, 2018~ Conducted
Power Meter Anritsu ML2495A 1240001 N/A Sep. 07, 2017 Sep. 06, 2018
May 04, 2018 (THO5-HY)
. 300MHz~40GH Mar. 28, 2018~ Conducted
Power Sensor Anritsu MA2411B 1207349 Sep. 07, 2017 Sep. 06, 2018
z May 04, 2018 (THO5-HY)
Spectrum Rohde & Mar. 28, 2018~ Conducted
FSP40 100055 9kHz~40GHz | Jun. 20, 2017 Jun. 19, 2018
Analyzer Schwarz May 04, 2018 (THO5-HY)
Switch Box & EC130048 Mar. 28, 2018~ Conducted
Burgeon ETF-058 N/A Mar. 01, 2018 Feb. 28, 2019
RF Cable 4 May 04, 2018 (THO5-HY)
18GHz~40GHz, -~
- TTA1840-35- Apr. 03, 2018~ Radiation
Amplifier MITEQ 1871923 | VSWR:2.5:1 | Jul. 18, 2017 Jul. 17, 2018
HG Apr. 28, 2018 (03CH12-HY)
max
Spectrum . MY542004 Apr. 03, 2018~ Radiation
Keysight N9010A 10Hz ~ 44GHz | Oct. 31, 2017 Oct. 30, 2018
Analyzer 85 Apr. 28, 2018 (03CH12-HY)
CBL -
. 35414&AT- Apr. 03, 2018~ Radiation
Bilog Antenna TESEQ 6111D&N-6-0 30MHz~1GHz | Oct. 14, 2017 Oct. 13, 2018
6 N0602 Apr. 28, 2018 (03CH12-HY)
Rohde & Apr. 03, 2018~ Radiation
Loop Antenna HFH2-Z2 100488 | 9 kHz~30 MHz | Nov. 23, 2017 Nov. 22, 2018
Schwarz Apr. 28, 2018 (03CH12-HY)
) Rohde & Apr. 03, 2018~ Radiation
EMI Test Receiver ESU26 100390 | 20Hz~26.5GHz | Dec. 25, 2017 Dec. 24, 2018
Schwarz Apr. 28, 2018 (03CH12-HY)
SCHWARZBE 9120D-132 Apr. 03, 2018~ Radiation
Horn Antenna BBHA 9120D 1GHz ~ 18GHz | Oct. 20, 2017 Oct. 19, 2018
CK 8 Apr. 28, 2018 (03CH12-HY)
. Sonoma-Instru Apr. 03, 2018~ Radiation
Amplifier 310N 187282 9KHz~1GHz | Jan. 19, 2018 Jan. 18, 2020
ment Apr. 28, 2018 (03CH12-HY)
- . MY532701 Apr. 03, 2018~ Radiation
Preamplifier Keysight 83017A 1GHz~26.5GHz | Jan. 15, 2018 Jan. 14, 2019
48 Apr. 28, 2018 (03CH12-HY)
) o WLKS1200-1 Apr. 03, 2018~ Radiation
Filter Wainwright SN2 1.2G Low Pass | Jul. 17, 2017 Jul. 16, 2018
2SS Apr. 28, 2018 (03CH12-HY)
WHKX8-5272. o
) ) Apr. 03, 2018~ Radiation
Filter Woken 5-6750-18000 SN2 6.75G Highpass| Jul. 17, 2017 Jul. 16, 2018
Apr. 28, 2018 (03CH12-HY)
-40ST
AM-BS-4500- Apr. 03, 2018~ Radiation
Antenna Mast EMEC N/A 1m~4m N/A N/A
B Apr. 28, 2018 (03CH12-HY)
Apr. 03, 2018~ Radiation
Turn Table EMEC TT2000 N/A 0~360 Degree N/A N/A
Apr. 28, 2018 (03CH12-HY)
SHF-EHF Horn | SCHWARZBE BBHA9170 Apr. 03, 2018~ Radiation
BBHA 9170 18GHz ~ 40GHz| Apr. 27, 2017 Apr. 26, 2018
Antenna CK 576 Apr. 25, 2018 (03CH12-HY)
SHF-EHF Horn | SCHWARZBE BBHA9170 Apr. 26, 2018~ Radiation
BBHA 9170 18GHz ~ 40GHz| Nov. 27, 2017 Nov. 26, 2018
Antenna CK 584 Apr. 28, 2018 (03CH12-HY)
. AMF-7D-0010 Apr. 03, 2018~ Radiation
Preamplifier MITEQ 1590074 | 1GHz~18GHz | May 22, 2017 May 21, 2018
1800-30-10P Apr. 28, 2018 (03CH12-HY)
. E3 RK-00098 Apr. 03, 2018~ Radiation
Software Audix N/A N/A N/A
6.2009-8-24 9 Apr. 28, 2018 (03CH12-HY)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

. . Calibration
Instrument Manufacturer | Model No. | Serial No. [Characteristics Date Test Date Due Date Remark
HUBER + SUCOFLEX Apr. 03, 2018~ Radiation
RF Cable 0058/126E 30M-18G Mar. 14, 2018 Mar. 13, 2019
SUHNER 126E Apr. 28, 2018 (03CH12-HY)
HUBER + SUCOFLEX [ MY15539/ Apr. 03, 2018~ Radiation
RF Cable 30M-18G Mar. 14, 2018 Mar. 13, 2019
SUHNER 104 4 Apr. 28, 2018 (03CH12-HY)
HUBER + SUCOFLEX [ MY36979/ Apr. 03, 2018~ Radiation
RF Cable 30M-18G Mar. 14, 2018 Mar. 13, 2019
SUHNER 104 4 Apr. 28, 2018 (03CH12-HY)
HUBER + SUCOFLEX Apr. 03, 2018~ Radiation
RF Cable 505134/2 | 30M~40GHz | Oct. 17, 2017 Oct. 16, 2018
SUHNER 102 Apr. 28, 2018 (03CH12-HY)
HUBER + SUCOFLEX Apr. 03, 2018~ Radiation
RF Cable 800740/2 30M~40GHz Oct. 17, 2017 Oct. 16, 2018
SUHNER 102 Apr. 28, 2018 (03CH12-HY)
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ssamonas. FCC RADIO TEST REPORT Report No

.+ FR773112-03D

5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.1

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.2

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 47
of 95% (U = 2Uc(y)) '
TEL : 886-3-327-3456 Page Number 1 20 of 20
FAX : 886-3-328-4978 Report Issued Date : Jun. 13, 2018
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Appendix A. Test Result of Conducted Test Items

Report Number : FR773112-03D

Test Engineer:

Lena Lo/Shiang Wang

Temperature:

21~25

°C

Test Date:

2018/03/28~2018/05/04

Relative Humidity:

51~54

%
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Report Number : FR773112-03D

TEST RESULTS DATA

Average Power Table

FCC Band |

Average FCC

Data Freq, leégr Conducqted ConducFeq

Mod. Rate NTY CH. (MH2) (dB) Power Power Limit
(dBm) (dBm)

Antl | Ant2 | Antl | Ant2 | SUM | Ant1 | Ant 2
1la |6Mbps| 2 36 5180 | 0.24 0.24 12.52 | 11.81 | 15.19 21.00
1la |6Mbps| 2 44 5220 | 0.24 0.24 12.57 | 12.08 | 15.35 21.00
1la |6Mbps| 2 48 5240 | 0.24 0.24 12.46 | 12.40 | 15.45 21.00
HT20 | MCSO| 2 36 5180 | 0.24 0.24 12.23 | 11.48 | 14.88 21.00
HT20 | MCSO| 2 44 5220 | 0.24 0.24 12.41 | 11.92 | 15.18 21.00
HT20 | MCSO| 2 48 5240 | 0.24 0.24 12.32 | 12.23 | 15.29 21.00
HT40 | MCSO| 2 38 5190 | 0.52 0.48 9.44 8.70 | 12.09 21.00
HT40 | MCSO| 2 46 5230 | 0.52 0.48 12.09 | 11.53 | 14.83 21.00
VHT20[ MCSO| 2 36 5180 | 0.24 0.26 | 12.27 | 11.63 | 14.97 21.00
VHT20[ MCSO| 2 44 5220 | 0.24 0.26 | 12.57 | 11.97 | 15.29 21.00
VHT20| MCSO| 2 48 5240 | 0.24 0.26 12.33 | 12.27 | 15.31 21.00
VHT40[ MCSO| 2 38 5190 | 0.47 0.48 9.45 8.71 | 12.10 21.00
VHT40| MCSO| 2 46 5230 | 0.47 0.48 12.38 | 11.54 | 14.99 21.00
VHT80| MCSO| 2 42 5210 | 0.51 0.52 5.98 6.40 9.20 21.00
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Report Number : FR773112-03D

TEST RESULTS DATA

Average Power Table

FCC Band Il
Average FCC
Data Freq. leégr Conducted ConducFec-i FI'EoI\T/Zr
Mod. NTY{ CH. Power Power Limit L
Rate (MHz) (dB) (dBm) (dBm) Limit
(dBm)
Ant1[Ant2 [Ant1[Ant2 [ SUM [ Ant1 [ Ant2
1la |6Mbps| 2 52 5260 | 0.24 0.24 | 12.63 | 12.01 | 15.35 23.98 26.99
1la |6Mbps| 2 60 5300 | 0.24 0.24 | 12,55 | 12.20 | 15.39 23.98 26.99
1la |6Mbps| 2 64 5320 | 0.24 0.24 | 12.64 | 11.86 | 15.28 23.98 26.99
HT20 | MCSO| 2 52 5260 | 0.24 0.24 | 12.30 | 11.79 | 15.06 23.98 26.99
HT20 | MCSO| 2 60 5300 | 0.24 0.24 | 1231 | 11.72 | 15.04 23.98 26.99
HT20 | MCSO| 2 64 5320 | 0.24 0.24 | 12.25 | 11.57 | 14.93 23.98 26.99
HT40 | MCSO| 2 54 5270 | 0.52 0.48 | 12.40 | 12.00 | 15.21 23.98 26.99
HT40 | MCSO| 2 62 5310 | 0.52 0.48 | 11.63 | 11.00 | 14.33 23.98 26.99
VHT20| MCSO| 2 52 5260 | 0.24 0.26 | 12,57 | 11.94 | 15.28 23.98 26.99
VHT20| MCSO| 2 60 5300 | 0.24 0.26 | 12.38 | 11.77 | 15.10 23.98 26.99
VHT20| MCSO| 2 64 5320 | 0.24 0.26 | 12.26 | 11.86 | 15.08 23.98 26.99
VHT40| MCSO| 2 54 5270 | 0.47 0.48 | 12.43 | 12.10 | 15.28 23.98 26.99
VHT40| MCSO| 2 62 5310 | 0.47 0.48 | 11.92 | 11.46 | 14.71 23.98 26.99
VHT80| MCSO | 2 58 5290 | 0.51 0.52 9.57 9.06 | 12.33 23.98 26.99
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Report Number : FR773112-03D

TEST RESULTS DATA

Average Power Table

FCC Band Ill
Average FCC
Data Freq. leégr Conducted ConducFec-i FI'EoI\T/Zr
Mod. NTY{ CH. Power Power Limit L
Rate (MHz) (dB) (dBm) (dBm) Limit
(dBm)
Ant1[Ant2 [Ant1[Ant2 [ SUM [ Ant1 [ Ant2
1la [6Mbps| 2 | 100 5500 | 0.24 0.24 | 1231 | 12.43 | 15.39 23.98 26.99
1la [6Mbps| 2| 116 5580 | 0.24 0.24 | 12.77 | 12.20 | 15.51 23.98 26.99
1la (6Mbps| 2 | 140 | 5700 | 0.24 0.24 8.65 8.70 | 11.69 23.98 26.99
1la (6Mbps| 2 | 144 | 5720 | 0.24 0.24 | 12.36 | 11.88 | 15.14 23.98 26.99
HT20 [ MCSO| 2 | 100 5500 | 0.24 0.24 | 1281 | 12.61 | 15.72 23.98 26.99
HT20 [MCSO| 2 | 116 5580 | 0.24 0.24 | 12.77 | 12.03 | 15.43 23.98 26.99
HT20 [ MCSO| 2 | 140 | 5700 | 0.24 0.24 6.85 7.32 | 10.10 23.98 26.99
HT20 [MCSO| 2 | 144 | 5720 | 0.24 0.24 | 11.99 ( 11.78 | 14.90 23.98 26.99
HT40 [MCSO| 2 | 102 | 5510 | 0.52 0.48 8.96 8.17 | 11.59 23.98 26.99
HT40 [MCSO| 2 | 110 5550 | 0.52 0.48 | 12.12 ( 11.86 | 15.00 23.98 26.99
HT40 [MCSO| 2 | 134 | 5670 | 0.52 0.48 | 12.38 | 11.62 | 15.02 23.98 26.99
HT40 [ MCSO| 2 | 142 5710 | 0.52 0.48 | 11.97 | 11.78 | 14.88 23.98 26.99
VHT20| MCSO| 2 | 100 5500 | 0.24 0.26 | 12.82 | 12.63 | 15.74 23.98 26.99
VHT20| MCSO| 2 | 116 5580 | 0.24 0.26 | 12.78 | 12.14 | 15.48 23.98 26.99
VHT20| MCSO| 2 [ 140 | 5700 | 0.24 0.26 6.82 7.34 | 10.10 23.98 26.99
VHT20| MCSO| 2 | 144 | 5720 | 0.24 0.26 | 12.02 | 11.79 | 14.92 23.98 26.99
VHT40| MCSO| 2 [ 102 | 5510 | 0.47 0.48 9.18 8.74 | 11.97 23.98 26.99
VHT40| MCSO| 2 | 110 5550 | 0.47 0.48 | 12.13 | 11.88 | 15.02 23.98 26.99
VHT40| MCSO| 2 | 134 | 5670 | 0.47 0.48 | 12.38 | 11.65 | 15.04 23.98 26.99
VHT40| MCSO| 2 | 142 5710 | 0.47 0.48 | 12.30 | 11.79 | 15.06 23.98 26.99
VHT80[ MCSO| 2 | 106 | 5530 [ 051 | 052 | 6.86 | 6.43 | 9.66 23.98 26.99
VHT80| MCSO| 2 | 122 5610 | 0.51 0.52 | 12.24 | 11.25 | 14.78 23.98 26.99
VHT80| MCSO| 2 | 138 5690 | 0.51 0.52 | 12.25 | 11.74 | 15.01 23.98 26.99
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ssamonias. FCC RADIO TEST REPORT Report No. : FR773112-03D

Appendix B. Radiated Spurious Emission

. Temperature : 21~23°C
Test Engineer : Watt Tseng, Karl Hou, and Nick Yu
Relative Humidity : [59~62%
TEL : 886-3-327-3456 Page Number : B1 of B63

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5144.56 60.89 -13.11 74 54.25 31.79 5.99 31.14 | 370 184 P H
5150 43.22 -10.78 54 36.58 31.79 5.99 31.14 | 370 184 A H
* 5180 107.66 - - 100.97 3181 6.02 31.14 | 370 184 P H
* 5180 96.92 - - 90.23 3181 6.02 31.14 | 370 184 A H
H
802.11a
H
CH 36
5146.9 62.92 -11.08 74 56.28 31.79 5.99 31.14 | 302 148 P \Y,
5180MHz
5150 45.09 -8.91 54 38.45 31.79 5.99 31.14 | 302 148 A |V
* 5180 109.51 - - 102.82 3181 6.02 31.14 | 302 148 P \Y,
* 5180 98.8 - - 92.11 3181 6.02 31.14 | 302 148 A |V
\Y
\Y,
5149.24 48.94 -25.06 74 42.3 31.79 5.99 31.14 | 389 184 P H
5145.6 37.63 -16.37 54 30.99 31.79 5.99 31.14 | 389 184 A H
* 5220 105.75 - - 99.02 31.83 6.04 31.14 | 389 184 P H
* 5220 95.17 - - 88.44 31.83 6.04 31.14 | 389 184 A H
5394.76 48.6 -25.4 74 41.65 31.94 6.16 31.15 | 389 184 P H
802.11a
5360.32 37.24 -16.76 54 30.34 3191 6.14 31.15 | 389 184 A H
CH 44
5149.76 49.11 -24.89 74 42.47 31.79 5.99 31.14 | 273 | 205 P \Y,
5220MHz
5149.76 38.31 -15.69 54 31.67 31.79 5.99 31.14 | 273 | 205 A |V
* 5220 107.83 - - 101.1 31.83 6.04 31.14 | 273 | 205 P \Y,
* 5220 97.63 - - 90.9 31.83 6.04 31.14 | 273 | 205 A |V
5382.72 48.49 -25.51 74 41.56 31.93 6.15 31.15 | 273 | 205 P \Y
5427.52 37.37 -16.63 54 30.39 31.95 6.18 31.15 | 273 | 205 A |V
TEL : 886-3-327-3456 Page Number : B2 of B63
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR773112-03D

5102.7 48.55 -25.45 74 41.98 31.76 5.95 31.14 385 184 P H
5143.78 37.63 -16.37 54 30.99 31.79 5.99 31.14 385 184 A H
* 5240 105.76 - - 99.01 31.84 6.05 31.14 385 184 P H
* 5240 95.49 - - 88.74 31.84 6.05 31.14 385 184 A H
5451.32 48.2 -25.8 74 41.17 31.97 6.21 31.15 385 184 P H
802.Ha 5451.04 37.39 -16.61 54 30.36 31.97 6.21 31.15 385 184 A H
a8 5132.34 49.19 -24.81 74 42.57 31.78 5.98 31.14 283 206 P \%
5240MHz
5147.16 37.94 -16.06 54 31.3 31.79 5.99 31.14 | 283 | 206 A |V
* 5240 108.45 - - 101.7 31.84 6.05 31.14 283 206 P \%
* 5240 98.07 - - 91.32 31.84 6.05 31.14 | 283 | 206 AV
5432.28 48.13 -25.87 74 41.13 31.96 6.19 31.15 283 206 P \%
5458.88 37.32 -16.68 54 30.29 31.97 6.21 31.15 | 283 | 206 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B3 of B63
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10360 56.79 -11.41 68.2 64.17 39.86 9.79 57.03 100 0 P H
15540 45.06 -28.94 74 50.78 38.53 12.23 | 56.48 100 0 P H
H

802.11a
H

CH 36
10360 54.75 -13.45 68.2 62.13 39.86 9.79 57.03 100 0 P \%

5180MHz
15540 44.83 -29.17 74 50.55 38.53 12.23 | 56.48 100 0 P \Y,
\%
\Y,
10440 58 -10.2 68.2 65.21 39.98 9.82 57.01 100 0 P H
15660 45.05 -28.95 74 50.89 38.29 12.28 | 56.41 100 0 P H
H

802.11a
H

CH 44
10440 58.16 -10.04 68.2 65.37 39.98 9.82 57.01 100 0 P \Y,

5220MHz
15660 45.54 -28.46 74 51.38 38.29 12.28 | 56.41 100 0 P \%
V
V
10480 57.68 -10.52 68.2 64.76 40.07 9.85 57 100 0 P H
15720 44.53 -29.47 74 50.45 38.15 12.3 56.37 100 0 P H
H

802.11a
H

CH 48
10480 59.02 -9.18 68.2 66.1 40.07 9.85 57 100 0 P \%

5240MHz
15720 44.79 -29.21 74 50.71 38.15 12.3 56.37 100 0 P \%
V
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5148.72 62.59 -11.41 74 55.95 31.79 5.99 31.14 396 185 P H
5149.5 43.36 -10.64 54 36.72 31.79 5.99 31.14 396 185 A H
* 5180 107.88 - - 101.19 31.81 6.02 31.14 396 185 P H
* 5180 97.14 - - 90.45 31.81 6.02 31.14 396 185 A H
802.11n H
HT20 H
CH 36 5148.72 63.19 -10.81 74 56.55 31.79 5.99 31.14 286 131 P \%
5180MHz 5150 45.4 -8.6 54 38.76 | 31.79 599 | 31.14 | 286 | 131 | A | V
* 5180 109.57 - - 102.88 31.81 6.02 31.14 286 131 P \%
* 5180 98.9 - - 92.21 31.81 6.02 31.14 286 131 A \%
\%
\%
5146.9 48.28 -25.72 74 41.64 31.79 5.99 31.14 332 183 P H
5147.16 37.74 -16.26 54 311 31.79 5.99 31.14 332 183 A H
* 5220 106.49 - - 99.76 31.83 6.04 31.14 332 183 P H
* 5220 95.72 - - 88.99 31.83 6.04 31.14 332 183 A H
802.11n 5423.88 48.58 -25.42 74 41.6 31.95 6.18 31.15 332 183 P H
HT20 5411 37.27 -16.73 54 30.32 31.94 6.16 31.15 332 183 A H
CH 44 5147.42 48.76 -25.24 74 42.12 31.79 5.99 31.14 293 223 P \%
5220MHz 5149.5 38.13 | -15.87 54 3149 | 31.79 599 | 31.14 | 293 | 223 | A | V
* 5220 108.2 - - 101.47 31.83 6.04 31.14 293 223 P \%
* 5220 97.67 - - 90.94 31.83 6.04 31.14 293 223 A \%
5414.36 48.75 -25.25 74 41.77 31.95 6.18 31.15 293 223 P \%
5429.48 37.41 -16.59 54 30.42 31.96 6.18 31.15 293 223 A \%
TEL : 886-3-327-3456 Page Number : B5 of B63
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Report No. : FR773112-03D

5147.68 48.27 -25.73 74 41.63 31.79 5.99 31.14 322 181 P H
5144.3 37.73 -16.27 54 31.09 31.79 5.99 31.14 322 181 A H
* 5240 106.67 - - 99.92 31.84 6.05 31.14 | 322 | 181 P H
* 5240 96.03 - - 89.28 31.84 6.05 31.14 322 181 A H
802.11n 5399.8 49.01 | -24.99 74 42.06 31.94 6.16 31.15 | 322 | 181 P H
HT20 5413.8 37.44 -16.56 54 30.46 31.95 6.18 31.15 322 181 A H
CH 48 5144.04 48.69 -25.31 74 42.05 31.79 5.99 31.14 282 205 P \%
5240MHz 5147.42 38.07 | -15.93 54 31.43 | 31.79 599 | 31.14 | 282 | 205 | A |V
* 5240 108.62 - - 101.87 31.84 6.05 31.14 282 205 P \%
* 5240 98.08 - - 91.33 31.84 6.05 31.14 | 282 | 205 AV
5368.16 48.57 -25.43 74 41.66 31.92 6.14 31.15 282 205 P \%
5435.08 37.38 |-16.62 54 30.38 31.96 6.19 31.15 | 282 | 205 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
10360 54.41 -13.79 68.2 61.79 39.86 9.79 57.03 100 0 P H
15540 44.88 -29.12 74 50.6 38.53 12.23 | 56.48 100 0 P H
802.11n H
HT20 H
CH 36 10360 56.33 -11.87 68.2 63.71 39.86 9.79 57.03 100 0 P \%
5180MHz 15540 4421 | -29.79 74 49.93 | 38.53 | 12.23 | 56.48 | 100 0 P |V
\%
\%
10440 58.87 -9.33 68.2 66.08 39.98 9.82 57.01 100 0 P H
15660 45.69 -28.31 74 51.53 38.29 12.28 | 56.41 100 0 P H
802.11n H
HT20 H
CH 44 10440 59.13 -9.07 68.2 66.34 39.98 9.82 57.01 100 0 P \%
5220MHz 15660 46.49 | -27.51 74 52.33 | 3829 | 1228 | 56.41 | 100 0 P |V
\%
\%
10480 59.95 -8.25 68.2 67.03 40.07 9.85 57 100 0 P H
15720 44.81 -29.19 74 50.73 38.15 12.3 56.37 100 0 P H
802.11n H
HT20 H
CH 48 10480 60.6 -7.6 68.2 67.68 40.07 9.85 57 100 0 P \%
5240MHz 15720 45.26 | -28.74 74 51.18 | 38.15 12.3 | 56.37 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5150 62.25 -11.75 74 55.61 31.79 5.99 31.14 396 185 P H
5150 47.99 -6.01 54 41.35 31.79 5.99 31.14 396 185 A H
* 5190 101.76 - - 95.07 31.81 6.02 31.14 396 185 P H
* 5190 91.39 - - 84.7 31.81 6.02 31.14 396 185 A H
802.11n 5359.48 49.85 -24.15 74 42.95 31.91 6.14 31.15 396 185 P H
HT40 5452.16 38.24 -15.76 54 31.21 31.97 6.21 31.15 396 185 A H
CH 38 5146.64 65.41 -8.59 74 58.77 31.79 5.99 31.14 285 131 P \%
5190MHz 5150 49.54 | -4.46 54 42.9 31.79 599 | 31.14 | 285 | 131 | A | V
* 5190 103.35 - - 96.66 31.81 6.02 31.14 285 131 P \%
* 5190 93.23 - - 86.54 31.81 6.02 31.14 285 131 A \%
5363.96 49.34 -24.66 74 42.43 31.92 6.14 31.15 285 131 P \%
5440.4 38.06 -15.94 54 31.06 31.96 6.19 31.15 285 131 A \%
5117 54.83 -19.17 74 48.23 31.77 5.97 31.14 344 182 P H
5148.2 39.39 -14.61 54 32.75 31.79 5.99 31.14 344 182 A H
* 5230 102.73 - - 95.99 31.84 6.04 31.14 344 182 P H
* 5230 92.8 - - 86.06 31.84 6.04 31.14 344 182 A H
802.11n 5387.48 52.65 -21.35 74 45.72 31.93 6.15 31.15 344 182 P H
HT40 5369.56 38.28 -15.72 54 31.37 31.92 6.14 31.15 344 182 A H
CH 46 5137.02 58.46 -15.54 74 51.84 31.78 5.98 31.14 271 206 P \%
5230MHz 5148.2 39.87 | -14.13 54 3323 | 31.79 599 | 31.14 | 271 | 206 | A | V
* 5230 104.92 - - 98.18 31.84 6.04 31.14 271 206 P \%
* 5230 94.98 - - 88.24 31.84 6.04 31.14 271 206 A \%
5373.48 51.53 -22.47 74 44.62 31.92 6.14 31.15 271 206 P \%
5363.12 38.17 -15.83 54 31.26 31.92 6.14 31.15 271 206 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR773112-03D

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10380 51.37 -16.83 68.2 58.7 39.89 9.8 57.02 100 0 P H
15570 44.05 -29.95 74 49.81 38.46 12.24 56.46 100 0 P H
802.11n H
HT40 H
CH 38 10380 52.34 |-15.86 68.2 59.67 39.89 9.8 57.02 | 100 0 P |V
5190MHz 15570 44.85 |-29.15 74 50.61 | 38.46 | 12.24 | 56.46 | 100 0 P |V
\%
\%
10460 57.76 |-10.44 68.2 64.93 40.01 9.83 57.01 | 100 0 P H
15690 4568 | -28.32 74 51.57 38.22 12.28 | 56.39 | 100 0 P H
802.11n H
HT40 H
CH 46 10460 57.44 -10.76 68.2 64.61 40.01 9.83 57.01 100 0 P \%
5230MHz 15690 44.96 | -29.04 74 50.85 | 38.22 | 12.28 | 56.39 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5148.72 62.59 -11.41 74 55.95 31.79 5.99 31.14 396 185 P H
5149.5 43.36 -10.64 54 36.72 31.79 5.99 31.14 396 185 A H
* 5180 107.88 - - 101.19 31.81 6.02 31.14 396 185 P H
* 5180 97.14 - - 90.45 31.81 6.02 31.14 396 185 A H
802.11ac H
VHT20 H
CH 36 5148.72 63.19 -10.81 74 56.55 31.79 5.99 31.14 286 131 P \%
5180MHz 5150 45.4 -8.6 54 38.76 | 31.79 599 | 31.14 | 286 | 131 | A | V
* 5180 109.57 - - 102.88 31.81 6.02 31.14 286 131 P \%
* 5180 98.9 - - 92.21 31.81 6.02 31.14 286 131 A \%
\%
\%
5066.82 48.34 -25.66 74 41.81 31.74 5.93 31.14 332 182 P H
5150 37.75 -16.25 54 31.11 31.79 5.99 31.14 332 182 A H
* 5220 106.69 - - 99.96 31.83 6.04 31.14 332 182 P H
* 5220 95.78 - - 89.05 31.83 6.04 31.14 332 182 A H
802.11ac 5385.24 48.33 -25.67 74 414 31.93 6.15 31.15 332 182 P H
VHT20 5388.88 374 -16.6 54 30.47 31.93 6.15 31.15 332 182 A H
CH 44 5130.52 49.94 -24.06 74 43.32 31.78 5.98 31.14 284 204 P \%
5220MHz 5146.64 38.27 |-15.73 54 31.63 | 31.79 599 | 31.14 | 284 | 204 | A | V
* 5220 108.47 - - 101.74 31.83 6.04 31.14 284 204 P \%
* 5220 97.77 - - 91.04 31.83 6.04 31.14 284 204 A \%
5421.64 48.67 -25.33 74 41.69 31.95 6.18 31.15 284 204 P \%
5415.2 37.54 -16.46 54 30.56 31.95 6.18 31.15 284 204 A \%
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Report No. : FR773112-03D

5045.5 48.07 -25.93 74 41.56 31.73 5.92 31.14 345 183 P H
5144.3 37.7 -16.3 54 31.06 31.79 5.99 31.14 345 183 A H
* 5240 106.44 - - 99.69 31.84 6.05 31.14 | 345 | 183 P H
* 5240 95.75 - - 89 31.84 6.05 31.14 345 183 A H
802.11ac 5423.6 49.08 |-24.92 74 42.1 31.95 6.18 | 3115 | 345 | 183 | P | H
VHT20 5428.64 37.36 -16.64 54 30.37 31.96 6.18 31.15 345 183 A H
CH 48 5131.04 48.86 -25.14 74 42.24 31.78 5.98 31.14 283 206 P \%
5240MHz 5144.04 38.06 | -15.94 54 31.42 | 31.79 599 | 31.14 | 283 | 206 | A | V
* 5240 108.45 - - 101.7 31.84 6.05 31.14 283 206 P \%
* 5240 97.98 - - 91.23 31.84 6.05 31.14 | 283 | 206 AV
5426.68 48.62 -25.38 74 41.64 31.95 6.18 31.15 283 206 P \%
5401.2 37.42 -16.58 54 30.47 31.94 6.16 31.15 | 283 | 206 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
10360 5429 |-13.91 68.2 61.67 | 39.86 9.79 | 57.03 | 100 0 P | H
15540 4462 |-29.38 74 50.34 | 3853 | 12.23 | 56.48 | 100 0 P | H
802.11ac H
VHT20 H
CH 36 10360 57.37 |-10.83 68.2 64.75 | 39.86 9.79 | 57.03 | 100 0 P |V
5180MHz 15540 4531 |-28.69 74 51.03 | 3853 | 1223 | 56.48 | 100 0 P |V
Y
Y
10440 58.84 | -9.36 68.2 66.05 | 39.98 9.82 | 57.01 | 100 0 P | H
15660 4595 | -28.05 74 51.79 | 3829 | 12.28 | 56.41 | 100 0 P | H
802.11ac H
VHT20 H
CH 44 10440 60.81 | -7.39 68.2 68.02 | 39.98 9.82 | 57.01 | 100 0 P |V
5220MHz 15660 4587 |-28.13 74 51.71 3829 | 12.28 | 56.41 | 100 0 P |V
\Y
\Y
10480 58.91 | -9.29 68.2 65.99 | 40.07 9.85 57 100 0 P | H
15720 4486 |-29.14 74 50.78 | 38.15 12.3 | 56.37 | 100 0 P | H
802.11ac H
VHT20 H
CH 48 10480 59.76 | -8.44 68.2 66.84 | 40.07 9.85 57 100 0 P |V
5240MHz 15720 44.3 -29.7 74 50.22 38.15 12.3 | 56.37 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5141.18 60.24 -13.76 74 53.61 31.79 5.98 31.14 376 186 P H
5150 47.7 -6.3 54 41.06 31.79 5.99 31.14 376 186 A H
* 5190 101.68 - - 94.99 31.81 6.02 31.14 376 186 P H
* 5190 91.06 - - 84.37 31.81 6.02 31.14 376 186 A H
802.11ac 5350.52 49.74 -24.26 74 42.86 31.91 6.12 31.15 376 186 P H
VHT40 5408.48 38.32 -15.68 54 31.37 31.94 6.16 31.15 376 186 A H
CH 38 5148.72 66.86 -7.14 74 60.22 31.79 5.99 31.14 286 133 P \%
5190MHz 5150 48.82 -5.18 54 42,18 | 31.79 599 | 31.14 | 286 | 133 | A | V
* 5190 103.34 - - 96.65 31.81 6.02 31.14 286 133 P \%
* 5190 93.09 - - 86.4 31.81 6.02 31.14 286 133 A \%
5352.76 49.67 -24.33 74 42.79 31.91 6.12 31.15 286 133 P \%
5400.92 38.31 -15.69 54 31.36 31.94 6.16 31.15 286 133 A \%
5146.38 57.39 -16.61 74 50.75 31.79 5.99 31.14 315 183 P H
5147.94 39.34 -14.66 54 32.7 31.79 5.99 31.14 315 183 A H
* 5230 103.21 - - 96.47 31.84 6.04 31.14 315 183 P H
* 5230 93.06 - - 86.32 31.84 6.04 31.14 315 183 A H
802.11ac 5424.72 53.55 -20.45 74 46.57 31.95 6.18 31.15 315 183 P H
VHT40 5407.92 38.25 -15.75 54 31.3 31.94 6.16 31.15 315 183 A H
CH 46 5144.04 58.55 -15.45 74 51.91 31.79 5.99 31.14 259 204 P \%
5230MHz 5149.76 40.19 | -13.81 54 3355 | 31.79 599 | 31.14 | 259 | 204 | A | V
* 5230 104.9 - - 98.16 31.84 6.04 31.14 259 204 P \%
* 5230 95 - - 88.26 31.84 6.04 31.14 259 204 A \%
5350.8 53.46 -20.54 74 46.58 31.91 6.12 31.15 259 204 P \%
5419.4 384 -15.6 54 31.42 31.95 6.18 31.15 259 204 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10380 51.79 -16.41 68.2 59.12 39.89 9.8 57.02 100 0 P H
15570 45.33 -28.67 74 51.09 38.46 12.24 56.46 100 0 P H
802.11ac H
VHT40 H
CH 38 10380 53.06 |-15.14 68.2 60.39 39.89 9.8 57.02 | 100 0 P |V
5190MHz 15570 44.45 | -29.55 74 50.21 | 38.46 | 1224 | 56.46 | 100 0 P |V
\%
\%
10460 56.43 -11.77 68.2 63.6 40.01 9.83 57.01 | 100 0 P H
15690 447 -29.3 74 50.59 38.22 12.28 | 56.39 | 100 0 P H
802.11ac H
VHT40 H
CH 46 10460 56.71 -11.49 68.2 63.88 40.01 9.83 57.01 | 100 0 P |V
5230MHz 15690 45.63 | -28.37 74 5152 | 3822 | 1228 | 56.39 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR773112-03D

Band 1 5150~5250MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5149.24 58.94 -15.06 74 52.3 31.79 5.99 31.14 371 186 P H
5148.72 47.7 -6.3 54 41.06 31.79 5.99 31.14 371 186 A H
* 5210 97.44 - - 90.72 31.83 6.03 31.14 | 371 | 186 P H
* 5210 85.69 - - 78.97 31.83 6.03 31.14 | 371 | 186 A | H
802.11ac 5362 49.92 -24.08 74 43.01 31.92 6.14 31.15 371 186 P H
VHT80 5352.48 39.72 -14.28 54 32.84 31.91 6.12 31.15 371 186 A H
CH 42 5144.3 61.17 -12.83 74 54.53 31.79 5.99 31.14 303 149 P \%
5210MHz 5148.98 50.59 | -3.41 54 4395 | 31.79 599 | 31.14 | 303 | 149 | A | V
* 5210 98.93 - - 92.21 31.83 6.03 31.14 | 303 | 149 P |V
* 5210 88.09 - - 81.37 31.83 6.03 31.14 | 303 | 149 AV
5360.04 49.73 -24.27 74 42.83 31.91 6.14 31.15 303 149 P \%
5354.16 39.73 -14.27 54 32.85 31.91 6.12 31.15 303 149 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10420 50.98 -17.22 68.2 58.24 39.95 9.81 57.02 100 0 P H
15630 4595 | -28.05 74 51.79 38.32 12.26 | 56.42 | 100 0 P H
802.11ac H
VHT80 H
CH 42 10420 51.25 -16.95 68.2 58.51 39.95 9.81 57.02 100 0 P \%
5210MHz 15630 44.83 | -29.17 74 50.67 | 38.32 | 12.26 | 56.42 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5144.84 48.45 -25.55 74 41.81 31.79 5.99 31.14 400 178 P H

5127.84 37.25 -16.75 54 30.63 31.78 5.98 31.14 400 178 A H

* 5260 105.68 - - 98.9 31.86 6.07 31.15 | 400 | 178 P H

* 5260 95.26 - - 88.48 31.86 6.07 31.15 | 400 | 178 A | H

5401.2 48.82 -25.18 74 41.87 31.94 6.16 31.15 400 178 P H

802.Ha 5404.32 37.41 -16.59 54 30.46 31.94 6.16 31.15 400 178 A H
crsz 5146.54 48.75 -25.25 74 42.11 31.79 5.99 31.14 265 207 P \%

5260MHz

5139.4 37.37 -16.63 54 30.75 31.78 5.98 31.14 265 207 A \%

* 5260 108.15 - - 101.37 31.86 6.07 31.15 265 207 P \%

* 5260 97.84 - - 91.06 31.86 6.07 31.15 | 265 | 207 AV

5351.28 48.64 -25.36 74 41.76 31.91 6.12 31.15 265 207 P \%

5407.92 37.44 -16.56 54 30.49 31.94 6.16 31.15 265 207 A \%

5115.94 48.14 -25.86 74 41.54 31.77 5.97 31.14 323 183 P H

5146.2 37.27 -16.73 54 30.63 31.79 5.99 31.14 323 183 A H

* 5300 107.93 - - 101.11 31.88 6.09 31.15 323 183 P H

* 5300 97.6 - - 90.78 31.88 6.09 31.15 323 183 A H

5356.32 55.59 -18.41 74 48.71 31.91 6.12 31.15 323 183 P H

802 1a 5350.08 40.02 -13.98 54 33.14 31.91 6.12 31.15 323 183 A H
R0 5143.14 48.59 -25.41 74 41.95 31.79 5.99 31.14 286 222 P \%

5300MHz

5142.8 374 -16.6 54 30.76 31.79 5.99 31.14 286 222 A \%

* 5300 108.8 - - 101.98 | 31.88 6.09 31.15 | 286 | 222 P |V

* 5300 98.35 - - 91.53 31.88 6.09 31.15 | 286 | 222 A |V

5351.04 53.54 -20.46 74 46.66 31.91 6.12 31.15 286 222 P \%

5351.04 40.31 -13.69 54 33.43 31.91 6.12 31.15 286 222 A \%
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* 5320 108.22 - - 101.38 31.89 6.1 31.15 | 378 182 P H
* 5320 97.48 - - 90.64 31.89 6.1 31.15 | 378 182 A H
5350.88 65.15 -8.85 74 58.27 31.91 6.12 31.15 | 378 182 P H
5351.36 44.18 -9.82 54 37.3 31.91 6.12 31.15 | 378 182 A H
H
802.11a
H
CH 64
* 5320 110.23 - - 103.39 31.89 6.1 31.15 | 284 | 221 P \%
5320MHz
* 5320 99.5 - - 92.66 31.89 6.1 31.15 | 284 | 221 A \%
5354.72 62.74 -11.26 74 55.86 3191 6.12 3115 | 284 | 221 P \Y,
5351.84 45.24 -8.76 54 38.36 31.91 6.12 31.15 | 284 | 221 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 2 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10520 54.01 -14.19 68.2 61.02 40.11 9.87 56.99 100 0 P H
15780 46.99 -27.01 74 52.95 38.05 12.32 | 56.33 100 0 P H
H

802.11a
H

CH 52
10520 57.45 -10.75 68.2 64.46 40.11 9.87 56.99 100 0 P \%

5260MHz
15780 46.63 -27.37 74 52.59 38.05 12.32 | 56.33 100 0 P \Y,
\%
\Y,
10600 58.27 -15.73 74 65.11 40.18 9.9 56.92 | 301 174 P H
10600 45.98 -8.02 54 52.82 40.18 9.9 56.92 | 301 174 A H
15900 44.56 -29.44 74 50.64 37.81 12.37 | 56.26 100 0 H

802.11a
H

CH 60
10600 59.09 -14.91 74 65.93 40.18 9.9 56.92 107 303 P \Y,

5300MHz
10600 46.53 -7.47 54 53.37 40.18 9.9 56.92 107 303 A \%
15900 44.11 -29.89 74 50.19 37.81 12.37 | 56.26 100 0 V
V
10640 55.64 -18.36 74 62.41 40.21 9.91 56.89 | 308 174 P H
10640 42.9 -11.1 54 49.67 40.21 9.91 56.89 | 308 174 A H
15960 44.67 -29.33 74 50.84 37.67 12.38 | 56.22 100 0 P H

802.11a
H

CH 64
10640 57.54 -16.46 74 64.31 40.21 9.91 56.89 | 400 174 P \%

5320MHz
10640 45.61 -8.39 54 52.38 40.21 9.91 56.89 | 400 174 A \%
15960 43.97 -30.03 74 50.14 37.67 12.38 | 56.22 100 0 P V
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5097.24 48.26 -25.74 74 41.69 31.76 5.95 31.14 344 183 P H
5145.18 37.29 -16.71 54 30.65 31.79 5.99 31.14 344 183 A H
* 5260 106.89 - - 100.11 31.86 6.07 31.15 344 183 P H
* 5260 96.16 - - 89.38 31.86 6.07 31.15 344 183 A H
802.11n 5459.28 48.61 -25.39 74 41.58 31.97 6.21 31.15 344 183 P H
HT20 5360.16 37.48 -16.52 54 30.58 31.91 6.14 31.15 344 183 A H
CH 52 5111.18 47.93 -26.07 74 41.33 31.77 5.97 31.14 266 206 P \%
5260MHz 5138.04 3757 |-16.43 54 3095 | 31.78 598 | 31.14 | 266 | 206 | A | V
* 5260 108.51 - - 101.73 31.86 6.07 31.15 266 206 P \%
* 5260 98.01 - - 91.23 31.86 6.07 31.15 266 206 A \%
5443.92 48.76 -25.24 74 41.76 31.96 6.19 31.15 266 206 P \%
5419.2 37.41 -16.59 54 30.43 31.95 6.18 31.15 266 206 A \%
5059.84 48.16 -25.84 74 41.63 31.74 5.93 31.14 324 182 P H
5145.52 37.23 -16.77 54 30.59 31.79 5.99 31.14 324 182 A H
* 5300 108.35 - - 101.53 31.88 6.09 31.15 324 182 P H
* 5300 97.77 - - 90.95 31.88 6.09 31.15 324 182 A H
802.11n 5352.48 54.08 -19.92 74 47.2 31.91 6.12 31.15 324 182 P H
HT20 5350.56 39.77 -14.23 54 32.89 31.91 6.12 31.15 324 182 A H
CH 60 5128.18 48.42 -25.58 74 41.8 31.78 5.98 31.14 287 222 P \%
5300MHz 5136 37.3 -16.7 54 30.68 | 31.78 598 | 31.14 | 287 | 222 | A | V
* 5300 110.21 - - 103.39 31.88 6.09 31.15 287 222 P \%
* 5300 99.66 - - 92.84 31.88 6.09 31.15 287 222 A \%
5351.28 54.8 -19.2 74 47.92 31.91 6.12 31.15 287 222 P \%
5351.52 40.01 -13.99 54 33.13 31.91 6.12 31.15 287 222 A \%
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* 5320 108.48 - - 101.64 | 31.89 6.1 31.15 | 378 | 182 P H
* 5320 97.85 - - 91.01 31.89 6.1 31.15 378 182 A H
5356 63.71 |-10.29 74 56.83 31.91 6.12 31.15 | 378 | 182 P H
5350.24 44.05 -9.95 54 37.17 31.91 6.12 31.15 378 182 A H
802.11n H
HT20 H
CH 64 * 5320 110.45 - - 103.61 31.89 6.1 31.15 278 221 P \%
5320MHz |« 5320 99.62 - - 92.78 | 31.89 6.1 3115 | 278 | 221 | A |V
5355.84 64.77 -9.23 74 57.89 31.91 6.12 31.15 278 221 P \%
5350.08 45.23 -8.77 54 38.35 31.91 6.12 31.15 | 278 | 221 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR773112-03D

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
10520 59.23 -8.97 68.2 66.24 40.11 9.87 56.99 100 0 P H
15780 45.27 -28.73 74 51.23 38.05 12.32 | 56.33 100 0 P H
802.11n H
HT20 H
CH52 10520 57.35 -10.85 68.2 64.36 40.11 9.87 56.99 100 0 P \%
5260MHz 15780 4532 | -28.68 74 51.28 | 38.05 | 12.32 | 56.33 | 100 0 P |V
\%
\%
10600 59.71 -14.29 74 66.55 40.18 9.9 56.92 304 174 P H
10600 457 -8.3 54 52.54 40.18 9.9 56.92 304 174 A H
802.11n 15900 43.95 -30.05 74 50.03 37.81 12.37 56.26 100 0 H
HT20 H
CH 60 10600 60.32 -13.68 74 67.16 40.18 9.9 56.92 111 302 P \%
5300MHz 10600 46.07 -7.93 54 52.91 | 40.18 9.9 56.92 | 111 | 302 | A | V
15900 44.27 -29.73 74 50.35 37.81 12.37 56.26 100 0 \%
\%
10640 57.08 -16.92 74 63.85 40.21 9.91 56.89 307 173 P H
10640 42.84 -11.16 54 49.61 40.21 9.91 56.89 307 173 A H
802.11n 15960 4489 |-29.11 74 51.06 | 37.67 | 12.38 | 56.22 | 100 0 P | H
HT20 H
CH 64 10640 59.32 -14.68 74 66.09 40.21 9.91 56.89 400 173 P \%
5320MHz 10640 45.37 -8.63 54 52.14 | 40.21 991 | 56.89 | 400 | 173 | A | V
15960 45.08 -28.92 74 51.25 37.67 12.38 56.22 100 0 P \%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5148.92 53.1 -20.9 74 46.46 31.79 5.99 31.14 341 182 P H
5138.72 37.96 -16.04 54 31.34 31.78 5.98 31.14 341 182 A H
* 5270 103.8 - - 97.01 31.86 6.08 31.15 341 182 P H
* 5270 93.34 - - 86.55 31.86 6.08 31.15 341 182 A H
802.11n 5354.64 56.52 -17.48 74 49.64 31.91 6.12 31.15 341 182 P H
HT40 5355.36 40.18 -13.82 54 333 31.91 6.12 31.15 341 182 A H
CH54 5097.92 53.63 -20.37 74 47.06 31.76 5.95 31.14 289 222 P \%
5270MHz 5149.94 3822 |-15.78 54 3158 | 31.79 599 | 31.14 | 289 | 222 | A | V
* 5270 105.07 - - 98.28 31.86 6.08 31.15 289 222 P \%
* 5270 94.67 - - 87.88 31.86 6.08 31.15 289 222 A \%
5354.64 56.75 -17.25 74 49.87 31.91 6.12 31.15 289 222 P \%
5350.32 40.03 -13.97 54 33.15 31.91 6.12 31.15 289 222 A \%
5146.2 53.7 -20.3 74 47.06 31.79 5.99 31.14 375 184 P H
5140.08 38.26 -15.74 54 31.63 31.79 5.98 31.14 375 184 A H
* 5310 104.61 - - 97.77 31.89 6.1 31.15 375 184 P H
* 5310 94.08 - - 87.24 31.89 6.1 31.15 375 184 A H
802.11n 5350.8 64.32 -9.68 74 57.44 31.91 6.12 31.15 375 184 P H
HT40 5350.08 46.4 -7.6 54 39.52 31.91 6.12 31.15 375 184 A H
CH 62 5131.58 51.96 -22.04 74 45.34 31.78 5.98 31.14 270 220 P \%
5310MHz 5127.16 3826 |-15.74 54 3164 | 31.78 598 | 31.14 | 270 | 220 | A | V
* 5310 107.46 - - 100.62 31.89 6.1 31.15 270 220 P \%
* 5310 96.02 - - 89.18 31.89 6.1 31.15 270 220 A \%
5355.6 63.59 -10.41 74 56.71 31.91 6.12 31.15 270 220 P \%
5350.08 48.95 -5.05 54 42.07 31.91 6.12 31.15 270 220 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10540 55.34 -12.86 68.2 62.3 40.13 9.88 56.97 400 0 P H
15810 44.72 -29.28 74 50.71 37.98 12.34 56.31 400 0 P H
802.11n H
HT40 H
CH 54 10540 54.71 -13.49 68.2 61.67 40.13 9.88 56.97 100 0 P \%
5270MHz 15810 4518 | -28.82 74 51.17 | 37.98 | 12.34 | 56.31 | 100 0 P |V
\%
\%
10620 5433 |-19.67 74 61.13 40.2 9.9 56.9 303 | 175 P H
10620 42.7 -11.3 54 49.5 40.2 9.9 56.9 303 | 175 A | H
802.11n 15930 4398 |-30.02 74 50.09 37.74 12.39 | 56.24 | 100 0 H
HT40 H
CH 62 10620 57.54 -16.46 74 64.34 40.2 9.9 56.9 381 115 P \%
5310MHz 10620 46.12 -7.88 54 52.92 40.2 9.9 569 | 381 | 115 | A | V
15930 43.72 -30.28 74 49.83 37.74 12.39 56.24 100 0 \%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5140.08 47.87 -26.13 74 41.24 31.79 5.98 31.14 345 182 P H
5142.12 37.32 -16.68 54 30.69 31.79 5.98 31.14 345 182 A H
* 5260 107.16 - - 100.38 31.86 6.07 31.15 345 182 P H
* 5260 96.24 - - 89.46 31.86 6.07 31.15 345 182 A H
802.11ac 5369.28 49.08 -24.92 74 42.17 31.92 6.14 31.15 345 182 P H
VHT20 5405.28 37.59 -16.41 54 30.64 31.94 6.16 31.15 345 182 A H
CH 52 5112.88 48.8 -25.2 74 42.2 31.77 5.97 31.14 266 205 P \%
5260MHz 5139.74 3759 |-16.41 54 30.96 | 31.79 598 | 31.14 | 266 | 205 | A | V
* 5260 108.75 - - 101.97 31.86 6.07 31.15 266 205 P \%
* 5260 97.89 - - 91.11 31.86 6.07 31.15 266 205 A \%
5407.2 48.05 -25.95 74 41.1 31.94 6.16 31.15 266 205 P \%
5371.2 37.37 -16.63 54 30.46 31.92 6.14 31.15 266 205 A \%
5137.02 48.27 -25.73 74 41.65 31.78 5.98 31.14 319 183 P H
5149.26 37.09 -16.91 54 30.45 31.79 5.99 31.14 319 183 A H
* 5300 108.84 - - 102.02 31.88 6.09 31.15 319 183 P H
* 5300 98.03 - - 91.21 31.88 6.09 31.15 319 183 A H
802.11ac 5350.56 54.61 |-19.39 74 4773 | 3191 6.12 | 3115 | 319 | 183 | P | H
VHT20 5350.08 39.77 -14.23 54 32.89 31.91 6.12 31.15 319 183 A H
CH 60 5046.58 48.52 -25.48 74 42.01 31.73 5.92 31.14 267 221 P \%
5300MHz 5149.94 37.2 -16.8 54 3056 | 31.79 599 | 31.14 | 267 | 221 | A | V
* 5300 108.94 - - 102.12 31.88 6.09 31.15 267 221 P \%
* 5300 98.3 - - 91.48 31.88 6.09 31.15 267 221 A \%
5359.44 51.58 -22.42 74 44.68 31.91 6.14 31.15 267 221 P \%
5350.08 40.41 -13.59 54 33.53 31.91 6.12 31.15 267 221 A \%
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* 5320 108.66 - - 101.82 | 31.89 6.1 31.15 | 383 | 183 P H
* 5320 97.69 - - 90.85 31.89 6.1 31.15 383 183 A H
5351.36 62.8 -11.2 74 55.92 31.91 6.12 31.15 | 383 | 183 P H
5350.88 42.89 -11.11 54 36.01 31.91 6.12 31.15 383 183 A H
802.11ac H
VHT20 H
CH 64 * 5320 110.93 - - 104.09 31.89 6.1 31.15 279 220 P \%
5320MHz |« 5320 99.65 - - 92.81 | 31.89 6.1 3115 | 279 | 220 | A |V
5350.24 65.85 -8.15 74 58.97 31.91 6.12 31.15 279 220 P \%
5350.08 44.55 -9.45 54 37.67 31.91 6.12 31.15 279 220 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10520 58.51 -9.69 68.2 65.52 40.11 9.87 56.99 100 0 P H
15780 45.29 -28.71 74 51.25 38.05 12.32 | 56.33 | 100 0 P H
802.11ac H
VHT20 H
CH 52 10520 58.85 -9.35 68.2 65.86 40.11 9.87 56.99 | 100 0 P Y
5260MHz 15780 44.34 -29.66 74 50.3 38.05 12.32 | 56.33 | 100 0 P \Y
\%
\%
10600 59.43 -14.57 74 66.27 40.18 9.9 56.92 314 173 P H
10600 45.71 -8.29 54 52.55 40.18 9.9 56.92 314 173 A H
802.11ac 15900 44.7 -29.3 74 50.78 37.81 12.37 56.26 100 0 H
VHT20 H
CH 60 10600 60.13 -13.87 74 66.97 40.18 9.9 56.92 | 119 | 302 P \Y,
5300MHz 10600 4598 | -8.02 54 52.82 | 40.18 9.9 56.92 | 119 | 302 | A | V
15900 45.98 -28.02 74 52.06 37.81 12.37 | 56.26 | 100 0 \Y,
\%
10640 57.17 -16.83 74 63.94 40.21 9.91 56.89 312 173 P H
10640 42.69 -11.31 54 49.46 40.21 9.91 56.89 312 173 A H
802.11ac 15960 4636 |-27.64 74 5253 | 37.67 | 12.38 | 56.22 | 100 0 P | H
VHT20 H
CH 64 10640 61 -13 74 67.77 40.21 9.91 56.89 380 115 P \%
5320MHz 10640 46.62 | -7.38 54 53.39 | 40.21 991 | 56.89 | 380 | 115 | A | V
15960 44.43 -29.57 74 50.6 37.67 12.38 56.22 100 0 P \%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5138.72 53.43 -20.57 74 46.81 31.78 5.98 31.14 341 182 P H
5144.84 38.05 -15.95 54 31.41 31.79 5.99 31.14 341 182 A H
* 5270 103.57 - - 96.78 31.86 6.08 31.15 341 182 P H
* 5270 93.45 - - 86.66 31.86 6.08 31.15 341 182 A H
802.11ac 5408.64 54.52 -19.48 74 47.57 31.94 6.16 31.15 341 182 P H
VHT40 5350.08 40.38 -13.62 54 335 31.91 6.12 31.15 341 182 A H
CH54 5095.2 53.48 -20.52 74 46.91 31.76 5.95 31.14 269 206 P \%
5270MHz 5137.36 38.32 | -15.68 54 31.7 31.78 598 | 31.14 | 269 | 206 | A | V
* 5270 105.1 - - 98.31 31.86 6.08 31.15 269 206 P \%
* 5270 95.2 - - 88.41 31.86 6.08 31.15 269 206 A \%
5352.48 55.95 -18.05 74 49.07 31.91 6.12 31.15 269 206 P \%
5351.28 39.27 -14.73 54 32.39 31.91 6.12 31.15 269 206 A \%
5115.26 50.84 -23.16 74 44.24 31.77 5.97 31.14 375 184 P H
5134.98 38.19 -15.81 54 31.57 31.78 5.98 31.14 375 184 A H
* 5310 105.06 - - 98.22 31.89 6.1 31.15 375 184 P H
* 5310 94.45 - - 87.61 31.89 6.1 31.15 375 184 A H
802.11ac 5362.32 62.56 -11.44 74 55.65 31.92 6.14 31.15 375 184 P H
VHT40 5350.32 47.34 -6.66 54 40.46 31.91 6.12 31.15 375 184 A H
CH 62 5111.18 51.44 -22.56 74 44.84 31.77 5.97 31.14 251 219 P \%
5310MHz 5148.92 38.03 |-15.97 54 31.39 | 31.79 599 | 31.14 | 251 | 219 | A | V
* 5310 107.94 - - 101.1 31.89 6.1 31.15 251 219 P \%
* 5310 96.5 - - 89.66 31.89 6.1 31.15 251 219 A \%
5368.08 64.55 -9.45 74 57.64 31.92 6.14 31.15 251 219 P \%
5350.32 50.57 -3.43 54 43.69 31.91 6.12 31.15 251 219 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10540 54.12 -14.08 68.2 61.08 40.13 9.88 56.97 100 0 P H
15810 45.32 -28.68 74 51.31 37.98 12.34 | 56.31 | 100 0 P H
802.11ac H
VHT40 H
CH 54 10540 54.38 | -13.82 68.2 61.34 40.13 9.88 56.97 | 100 0 P |V
5270MHz 15810 4526 |-28.74 74 51.25 | 37.98 | 12.34 | 56.31 | 100 0 P |V
\%
\%
10620 54.79 -19.21 74 61.59 40.2 9.9 56.9 312 175 P H
10620 42.87 -11.13 54 49.67 40.2 9.9 56.9 312 175 A H
802.11ac 15930 43.04 |-30.96 74 4915 | 37.74 | 12.39 | 56.24 | 100 0 H
VHT40 H
CH 62 10620 57.02 -16.98 74 63.82 40.2 9.9 56.9 371 115 P \%
5310MHz 10620 45.63 | -8.37 54 52.43 40.2 9.9 569 | 371 | 115 | A | V
15930 43.3 -30.7 74 49.41 37.74 12.39 56.24 100 0 \%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR773112-03D

Band 2 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5138.72 52.69 -21.31 74 46.07 31.78 5.98 31.14 356 184 P H
5145.86 41.29 -12.71 54 34.65 31.79 5.99 31.14 356 184 A H
* 5290 101.72 - - 94.91 31.87 6.09 31.15 | 356 | 184 P H
* 5290 89.14 - - 82.33 31.87 6.09 31.15 | 356 | 184 A | H
802.11ac 5350.8 50.88 |-14.12 74 53 31.91 6.12 | 3115 | 356 | 184 | P | H
VHT80 5350.32 46.94 -7.06 54 40.06 31.91 6.12 31.15 356 184 A H
CH 58 5145.86 52.62 -21.38 74 45.98 31.79 5.99 31.14 288 222 P \%
5290MHz 5146.2 42.34 | -11.66 54 35.7 31.79 599 | 31.14 | 288 | 222 | A | V
* 5290 102.91 - - 96.1 31.87 6.09 31.15 288 222 P \%
* 5290 90.75 - - 83.94 31.87 6.09 31.15 288 222 A \%
5356.32 60.01 |-13.99 74 53.13 31.91 6.12 31.15 | 288 | 222 P |V
5350.56 48.74 -5.26 54 41.86 31.91 6.12 31.15 288 222 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10580 52.18 -16.02 68.2 59.04 40.17 9.9 56.93 100 0 P H
15870 43.76 -30.24 74 49.84 37.84 12.35 56.27 100 0 P H
802.11ac H
VHT80 H
CH 58 10580 51.63 | -16.57 68.2 58.49 40.17 9.9 56.93 | 100 0 P |V
5290MHz 15870 4454 | -29.46 74 50.62 | 37.84 | 12.35 | 56.27 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5467.28 66.22 -7.78 74 59.16 31.98 6.23 31.15 | 400 164 P H
5469.52 45.42 -8.58 54 38.36 31.98 6.23 31.15 | 400 164 A H
* 5500 110.14 - - 103.05 32 6.24 31.15 | 400 164 P H
* 5500 99.83 - - 92.74 32 6.24 31.15 | 400 164 A H
H
802.11a
H
CH 100
5469.04 68.94 -5.06 74 61.88 31.98 6.23 31.15 | 287 197 P \Y,
5500MHz
5469.68 46.76 -7.24 54 39.7 31.98 6.23 31.15 | 287 197 A \%
* 5500 110.85 - - 103.76 32 6.24 31.15 | 287 197 P \Y,
* 5500 100.2 - - 93.11 32 6.24 31.15 | 287 197 A \Y,
\%
\Y,
5451.28 48.45 -25.55 74 41.42 31.97 6.21 31.15 | 400 166 P H
5464.96 48.13 -20.07 68.2 41.09 31.98 6.21 31.15 | 400 166 P H
5442 .4 37.48 -16.52 54 30.48 31.96 6.19 31.15 | 400 166 A H
* 5580 112.15 - - 104.93 32.1 6.32 31.2 400 166 P H
* 5580 101.77 - - 94.55 32.1 6.32 31.2 400 166 A H
802.11a
5730.98 48.99 -19.21 68.2 41.58 32.31 6.37 31.27 | 400 166 P H
CH 116
5436.16 48.77 -25.23 74 41.77 31.96 6.19 31.15 | 279 197 P \Y,
5580MHz
5463.04 48.85 -19.35 68.2 41.81 31.98 6.21 31.15 | 279 197 P \%
5452.24 37.94 -16.06 54 30.91 31.97 6.21 31.15 | 279 197 A \Y,
* 5580 112.08 - - 104.86 32.1 6.32 31.2 279 197 P \Y,
* 5580 101.96 - - 94.74 32.1 6.32 31.2 279 197 A \%
5740.115 48.65 -19.55 68.2 41.21 32.34 6.37 31.27 | 279 197 P \Y,
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* 5700 110.62 - - 103.24 32.27 6.36 31.25 | 400 172 P H
* 5700 99.88 - - 92.5 32.27 6.36 31.25 | 400 172 A H
5726.44 70.65 -3.35 74 63.23 32.31 6.37 31.26 | 400 172 P H
5725.08 48.12 -5.88 54 40.7 32.31 6.37 31.26 | 400 172 A H
H
802.11a
H
CH 140
* 5700 109.53 - - 102.15 32.27 6.36 31.25 | 284 193 P \%
5700MHz
* 5700 98.62 - - 91.24 32.27 6.36 31.25 | 284 193 A \%
5725.96 69 -5 74 61.58 32.31 6.37 31.26 | 284 193 P \Y,
5725.24 46.98 -7.02 54 39.56 32.31 6.37 31.26 | 284 193 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11000 62.39 -11.61 74 68.41 40.5 10.08 56.6 304 179 P H
11000 49.86 -4.14 54 55.88 40.5 10.08 56.6 304 179 A H
16500 43.41 -30.59 74 47.02 39.6 12.49 55.7 100 0 P H
802.11a
H
CH 100
11000 61.36 -12.64 74 67.38 40.5 10.08 56.6 329 144 P \%
5500MHz
11000 48.93 -5.07 54 54.95 40.5 10.08 56.6 329 144 A \Y,
16500 43.41 -30.59 74 47.02 39.6 12.49 55.7 100 0 P \%
\Y,
11160 61.49 -12.51 74 67.49 40.37 10.16 | 56.53 | 360 175 P H
11160 49.02 -4.98 54 55.02 40.37 10.16 | 56.53 | 360 175 A H
16740 45.9 -22.3 68.2 49.05 40.13 12.52 55.8 100 0 H
802.11a
H
CH 116
11160 60.33 -13.67 74 66.33 40.37 10.16 | 56.53 | 398 142 P \Y,
5580MHz
11160 47.56 -6.44 54 53.56 40.37 10.16 | 56.53 | 398 142 A \%
16740 46.23 -21.97 68.2 49.38 40.13 12.52 55.8 100 0 \Y,
V
11400 57.52 -16.48 74 63.49 40.18 10.29 | 56.44 | 311 184 P H
11400 44.19 -9.81 54 50.16 40.18 10.29 | 56.44 | 311 184 A H
17100 46.31 -27.69 74 48.67 41.06 12.64 | 56.06 | 100 0 P H
802.11a
H
CH 140
11400 57.05 -16.95 74 63.02 40.18 10.29 | 56.44 | 388 237 P \%
5700MHz
11400 45.06 -8.94 54 51.03 40.18 10.29 | 56.44 | 388 237 A \%
17100 46.76 -27.24 74 49.12 41.06 12.64 | 56.06 | 100 0 P \Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5468.56 67.33 -6.67 74 60.27 31.98 6.23 31.15 399 164 P H
5469.84 45.87 -8.13 54 38.81 31.98 6.23 31.15 399 164 A H
* 5500 111.34 - - 104.25 32 6.24 31.15 399 164 P H
* 5500 100.27 - - 93.18 32 6.24 31.15 399 164 A H
802.11n H
HT20 H
CH 100 5469.68 68.93 -5.07 74 61.87 31.98 6.23 31.15 246 197 P \%
5500MHz 5469.68 46.95 | -7.05 54 39.89 | 31.98 6.23 | 3115 | 246 | 197 | A | V
* 5500 111.15 - - 104.06 32 6.24 31.15 246 197 P \%
* 5500 100.23 - - 93.14 32 6.24 31.15 246 197 A \%
\%
\%
5433.28 48.62 -25.38 74 41.62 31.96 6.19 31.15 400 166 P H
5470 47.97 -20.23 68.2 40.91 31.98 6.23 31.15 400 166 P H
5420.08 37.54 -16.46 54 30.56 31.95 6.18 31.15 400 166 A H
* 5580 112.43 - - 105.21 321 6.32 31.2 400 166 P H
802.11n * 5580 101.95 - - 94.73 321 6.32 31.2 400 166 A H
HT20 5765 48.79 -19.41 68.2 41.34 32.36 6.37 31.28 400 166 P H
CH 116 5420.08 48.28 -25.72 74 41.3 31.95 6.18 31.15 278 196 P \%
5580MHz 5466.88 47.9 -20.3 68.2 40.84 | 31.98 623 | 3115 | 278 | 196 | P | V
5438.08 37.95 -16.05 54 30.95 31.96 6.19 31.15 278 196 A \%
* 5580 112.66 - - 105.44 321 6.32 31.2 278 196 P \%
* 5580 102.11 - - 94.89 321 6.32 31.2 278 196 A \%
5756.81 48.98 -19.22 68.2 41.53 32.36 6.37 31.28 278 196 P \%
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* 5700 109.71 - - 102.33 | 32.27 6.36 31.25 | 397 | 171 P H
* 5700 98.82 - - 91.44 32.27 6.36 31.25 397 171 A H
5725.72 70.46 -3.54 74 63.04 3231 6.37 31.26 397 171 P H
5725.48 44.95 -9.05 54 37.53 32.31 6.37 31.26 397 171 A H
802.11n H
HT20 H
CH 140 * 5700 107.93 - - 100.55 32.27 6.36 31.25 285 194 P \%
5700MHz |« 5700 97.03 - - 89.65 | 32.27 6.36 | 31.25 | 285 | 194 | A | V
5725.32 69.25 -4.75 74 61.83 32.31 6.37 31.26 285 194 P \%
5725.4 43.17 -10.83 54 35.75 3231 6.37 31.26 285 194 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
11000 62.3 -11.7 74 68.32 40.5 10.08 56.6 289 155 P H
11000 49.25 -4.75 54 55.27 40.5 10.08 56.6 289 155 A H
802.11n 16500 4458 | -29.42 74 48.19 39.6 12.49 | 557 | 100 0 P | H
HT20 H
CH 100 11000 60.92 -13.08 74 66.94 40.5 10.08 56.6 331 144 P \%
5500MHz 11000 4757 | -6.43 54 53.59 40.5 10.08 | 56.6 | 331 | 144 | A | V
16500 44.02 -29.98 74 47.63 39.6 12.49 55.7 100 0 P \%
\%
11160 60.71 -13.29 74 66.71 40.37 10.16 56.53 341 174 P H
11160 47.89 -6.11 54 53.89 40.37 10.16 56.53 341 174 A H
802.11n 16740 45.36 -22.84 68.2 48.51 40.13 12.52 55.8 100 0 H
HT20 H
CH 116 11160 58.72 -15.28 74 64.72 40.37 10.16 56.53 307 142 P \%
5580MHz 11160 45.82 -8.18 54 51.82 | 4037 | 10.16 | 56.53 | 307 | 142 | A | V
16740 46.05 -22.15 68.2 49.2 40.13 12.52 55.8 100 0 \%
\%
11400 57.19 -16.81 74 63.16 40.18 10.29 56.44 309 184 P H
11400 42.97 -11.03 54 48.94 40.18 10.29 56.44 309 184 A H
802.11n 17100 4691 |-27.09 74 4927 | 41.06 | 12.64 | 56.06 | 100 0 P | H
HT20 H
CH 140 11400 58.01 -15.99 74 63.98 40.18 10.29 56.44 387 237 P \%
5700MHz 11400 44.44 | -9.56 54 50.41 | 40.18 | 10.29 | 56.44 | 387 | 237 | A | V
17100 46.23 -27.77 74 48.59 41.06 12.64 56.06 100 0 P \%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR773112-03D

Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
5469.04 65.73 -8.27 74 58.67 31.98 6.23 31.15 366 166 P H
5470 47.67 -6.33 54 40.61 31.98 6.23 31.15 366 166 A H
* 5510 104.37 - - 97.27 32 6.26 31.16 366 166 P H
* 5510 93.87 - - 86.77 32 6.26 31.16 366 166 A H
802.11n 5747.99 50.08 -23.92 74 42.64 32.34 6.37 31.27 366 166 P H
HT40 5729.405 38.64 -15.36 54 31.22 3231 6.37 31.26 366 166 A H
CH 102 5469.28 68.65 -5.35 74 61.59 31.98 6.23 31.15 272 197 P \%
5510MHz 5470 50.09 | -3.91 54 43.03 | 31.98 6.23 | 3115 | 272 | 197 | A | V
* 5510 104.51 - - 97.41 32 6.26 31.16 272 197 P \%
* 5510 94.09 - - 86.99 32 6.26 31.16 272 197 A \%
5735.705 49.22 -24.78 74 41.78 32.34 6.37 31.27 272 197 P \%
5761.535 38.62 -15.38 54 31.17 32.36 6.37 31.28 272 197 A \%
5443.36 52.82 -21.18 74 45.82 31.96 6.19 31.15 397 164 P H
5461.84 54.83 -13.37 68.2 47.8 31.97 6.21 31.15 397 164 P H
5458 39.15 -14.85 54 32.12 31.97 6.21 31.15 397 164 A H
* 5550 108.73 - - 101.54 32.07 6.29 31.17 397 164 P H
802.11n * 5550 98.25 - - 91.06 32.07 6.29 31.17 397 164 A H
HT40 5743.895 52 -16.2 68.2 44.56 32.34 6.37 31.27 397 164 P H
CH 110 5453.44 59.53 -14.47 74 525 31.97 6.21 31.15 266 196 P \%
5550MHz 5468.56 63.83 | -4.37 68.2 56.77 | 31.98 6.23 | 3115 | 266 | 196 | P | V
5453.92 40.45 -13.55 54 33.42 31.97 6.21 31.15 266 196 A \%
* 5550 109.22 - - 102.03 32.07 6.29 31.17 266 196 P \%
* 5550 98.97 - - 91.78 32.07 6.29 31.17 266 196 A \%
5731.295 50.52 -17.68 68.2 43.11 32.31 6.37 31.27 266 196 P \%
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5470 54.97 -19.03 74 47.91 31.98 6.23 31.15 400 165 P H
5409.5 38.03 -15.97 54 31.08 31.94 6.16 31.15 400 165 A H
* 5670 110.93 - - 103.57 | 32.24 6.35 31.23 | 400 | 165 P H
* 5670 100.34 - - 92.98 32.24 6.35 31.23 400 165 A H
802.11n 5725.8 67.14 -6.86 74 59.72 32.31 6.37 31.26 | 400 | 165 P H
HT40 5731.05 49.09 -4.91 54 41.68 32.31 6.37 31.27 400 165 A H
CH 134 5460.6 544 -19.6 74 47.37 31.97 6.21 31.15 243 190 P \%
5670MHz 5441.7 38.39 | -15.61 54 31.39 | 31.96 6.19 | 31.15 | 243 | 190 | A | V
* 5670 109.41 - - 102.05 32.24 6.35 31.23 243 190 P \%
* 5670 98.8 - - 91.44 32.24 6.35 31.23 | 243 | 190 AV
5726.675 65.56 -8.44 74 58.14 32.31 6.37 31.26 243 190 P \%
5725 47.9 -6.1 54 40.48 32.31 6.37 31.26 | 243 | 190 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR773112-03D

Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
11020 57.93 |-16.07 74 63.93 | 40.49 101 | 56.59 | 341 | 179 | P | H
11020 46.09 | -7.91 54 52.09 | 40.49 101 | 56.59 | 341 | 179 | A | H
802.11n 16530 4359 |-30.41 74 4713 | 39.68 | 12.49 | 55.71 | 100 0 P | H
HT40 H
CH 102 11020 56.94 |-17.06 74 62.94 | 40.49 101 | 56.59 | 302 | 236 | P | V
5510MHz 11020 44.95 -9.05 54 50.95 | 40.49 10.1 | 56.59 | 302 | 236 | A | V
16530 4359 |-30.41 74 47.13 | 39.68 | 12.49 | 55.71 | 100 0 P |V
Y
11100 58.59 |-15.41 74 64.59 | 4042 | 1014 | 5656 | 312 | 177 | P | H
11100 46.82 -7.18 54 52.82 | 4042 | 1014 | 5656 | 312 | 177 | A | H
802.11n 16650 4461 |-23.59 68.2 47.92 | 3994 | 1251 | 55.76 | 100 0 H
HT40 H
CH 110 11100 57.21 |-16.79 74 63.21 | 4042 | 10.14 | 56.56 | 323 | 236 | P | V
5550MHz 11100 46.12 -7.88 54 52.12 4042 | 10.14 | 5656 | 323 | 236 | A |V
16650 4417 | -24.03 68.2 47.48 | 3994 | 1251 | 55.76 | 100 0 Y
\Y
11340 49.43 | -24.57 74 55.41 | 4023 | 10.26 | 56.47 | 100 0 P | H
17010 4579 |-28.21 74 48.4 40.76 | 12.56 | 55.93 | 100 0 P | H
802.11n H
HT40 H
CH 134 11340 49.98 | -24.02 74 55.96 | 40.23 | 10.26 | 56.47 | 100 0 P |V
5670MHz 17010 46.92 |-27.08 74 49.53 40.76 | 12.56 | 55.93 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5469.68 68.31 -5.69 74 61.25 31.98 6.23 31.15 400 165 P H
5469.84 45.34 -8.66 54 38.28 31.98 6.23 31.15 400 165 A H
* 5500 111.08 - - 103.99 32 6.24 31.15 400 165 P H
* 5500 100.12 - - 93.03 32 6.24 31.15 400 165 A H
802.11ac H
VHT20 H
CH 100 5463.76 67.8 -6.2 74 60.76 31.98 6.21 31.15 249 196 P \%
5500MHz 5469.36 46.13 | -7.87 54 39.07 | 31.98 6.23 | 3115 | 249 | 196 | A | V
* 5500 111.28 - - 104.19 32 6.24 31.15 249 196 P \%
* 5500 100.22 - - 93.13 32 6.24 31.15 249 196 A \%
\%
\%
5359.6 49.25 -24.75 74 42.35 31.91 6.14 31.15 400 166 P H
5468.56 47.78 -20.42 68.2 40.72 31.98 6.23 31.15 400 166 P H
5430.64 37.44 -16.56 54 30.44 31.96 6.19 31.15 400 166 A H
* 5580 112.57 - - 105.35 321 6.32 31.2 400 166 P H
802 11ac | * 5580 102.24 - - 95.02 321 6.32 312 | 400 | 166 | A | H
VHT20 5745.47 48.57 -19.63 68.2 41.13 32.34 6.37 31.27 400 166 P H
CH 116 5411.44 48.79 -25.21 74 41.84 31.94 6.16 31.15 278 196 P \%
5580MHz 5468.32 48.4 -19.8 68.2 41.34 | 31.98 623 | 3115 | 278 | 196 | P | V
5435.92 37.97 -16.03 54 30.97 31.96 6.19 31.15 278 196 A \%
* 5580 112.89 - - 105.67 321 6.32 31.2 278 196 P \%
* 5580 102.3 - - 95.08 321 6.32 31.2 278 196 A \%
5729.405 48.29 -19.91 68.2 40.87 32.31 6.37 31.26 278 196 P \%
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* 5700 109.9 - - 102.52 | 32.27 6.36 31.25 | 400 | 171 P H
* 5700 98.84 - - 91.46 32.27 6.36 31.25 400 171 A H
5725.24 70.79 -3.21 74 63.37 32.31 6.37 31.26 | 400 | 171 P H
5725.64 44.73 -9.27 54 37.31 32.31 6.37 31.26 400 171 A H
802.11ac H
VHT20 H
CH 140 * 5700 107.27 - - 99.89 32.27 6.36 31.25 257 192 P \%
5700MHz |« 5700 96.61 - - 89.23 | 3227 6.36 | 31.25 | 257 | 192 | A | V
5725 67.5 -6.5 74 60.08 32.31 6.37 31.26 257 192 P \%
5725 42.88 -11.12 54 35.46 3231 6.37 31.26 257 192 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
11000 62.4 -11.6 74 68.42 40.5 10.08 56.6 321 156 P H
11000 49.45 -4.55 54 55.47 40.5 10.08 56.6 321 156 A H
802 11ac 16500 43.94 |-30.06 74 47.55 39.6 12.49 | 557 | 100 0 P | H
VHT20 H
CH 100 11000 60.6 -13.4 74 66.62 40.5 10.08 56.6 322 | 144 P |V
5500MHz 11000 4733 | -6.67 54 53.35 40.5 10.08 | 56.6 | 322 | 144 | A | V
16500 43.79 -30.21 74 47.4 39.6 12.49 55.7 100 0 P \%
\%
11160 60.59 -13.41 74 66.59 40.37 10.16 56.53 344 175 P H
11160 47.94 -6.06 54 53.94 40.37 10.16 56.53 344 175 A H
802.11ac 16740 4442 | -23.78 68.2 4757 | 40.13 | 1252 | 55.8 | 100 0 H
VHT20 H
CH 116 11160 59.91 -14.09 74 65.91 40.37 10.16 56.53 327 236 P \%
5580MHz 11160 47.18 | -6.82 54 53.18 | 4037 | 10.16 | 56.53 | 327 | 236 | A | V
16740 45.4 -22.8 68.2 48.55 40.13 12.52 55.8 100 0 \Y
\%
11400 56.79 -17.21 74 62.76 40.18 10.29 56.44 307 185 P H
11400 43.02 -10.98 54 48.99 40.18 10.29 56.44 307 185 A H
802.11ac 17100 4729 |-26.71 74 4965 | 41.06 | 12.64 | 56.06 | 100 0 P | H
VHT20 H
CH 140 11400 57.68 -16.32 74 63.65 40.18 10.29 56.44 375 235 P \%
5700MHz 11400 44.11 -9.89 54 50.08 | 40.18 | 10.29 | 56.44 | 375 | 235 | A | V
17100 45.57 -28.43 74 47.93 41.06 12.64 56.06 100 0 P \%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR773112-03D

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
5470 64.31 -9.69 74 57.25 31.98 6.23 31.15 381 165 P H
5470 49.04 -4.96 54 41.98 31.98 6.23 31.15 381 165 A H
* 5510 104.76 - - 97.66 32 6.26 31.16 381 165 P H
* 5510 94.18 - - 87.08 32 6.26 31.16 381 165 A H
802.11ac 5730.98 50.98 |-23.02 74 4357 | 32.31 6.37 | 3127 | 381 | 165 | P | H
VHT40 5727.515 39.02 -14.98 54 31.6 3231 6.37 31.26 381 165 A H
CH 102 5469.76 65.85 -8.15 74 58.79 31.98 6.23 31.15 273 198 P \%
5510MHz 5469.76 50.89 -3.11 54 43.83 | 31.98 6.23 | 3115 | 273 | 198 | A | V
* 5510 105.47 - - 98.37 32 6.26 31.16 273 198 P \%
* 5510 94.52 - - 87.42 32 6.26 31.16 273 198 A \%
5732.555 49.65 -24.35 74 42.24 3231 6.37 31.27 273 198 P \%
5745.785 38.59 -15.41 54 31.15 32.34 6.37 31.27 273 198 A \%
5458.72 57.88 -16.12 74 50.85 31.97 6.21 31.15 400 163 P H
5464.96 56.54 -11.66 68.2 49.5 31.98 6.21 31.15 400 163 P H
5459.68 39.13 -14.87 54 321 31.97 6.21 31.15 400 163 A H
* 5550 108.64 - - 101.45 32.07 6.29 31.17 400 163 P H
802 11ac | * 5550 98.31 - - 91.12 | 32.07 6.29 | 3117 | 400 | 163 | A | H
VHT40 5742.635 52.86 -15.34 68.2 45.42 32.34 6.37 31.27 400 163 P H
CH 110 5414.8 59.76 -14.24 74 52.78 31.95 6.18 31.15 266 196 P \%
5550MHz 5462.56 60.65 | -7.55 68.2 53.61 | 31.98 6.21 | 3115 | 266 | 196 | P | V
5458.72 40.39 -13.61 54 33.36 31.97 6.21 31.15 266 196 A \%
* 5550 109.28 - - 102.09 32.07 6.29 31.17 266 196 P \%
* 5550 99.13 - - 91.94 32.07 6.29 31.17 266 196 A \%
5742.32 54.33 -13.87 68.2 46.89 32.34 6.37 31.27 266 196 P \%
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5466.2 54.24 -19.76 74 47.18 31.98 6.23 31.15 385 167 P H
5415.45 38.09 -15.91 54 31.11 31.95 6.18 31.15 385 167 A H
* 5670 111.74 - - 104.38 32.24 6.35 31.23 385 167 P H
* 5670 100.26 - - 92.9 32.24 6.35 31.23 385 167 A H
802.11ac 5736.475 66.35 | -7.65 74 58.91 | 32.34 6.37 | 3127 | 385 | 167 | P | H
VHT40 5727.025 49.84 -4.16 54 42.42 32.31 6.37 31.26 385 167 A H
CH 134 5469 55.92 -18.08 74 48.86 31.98 6.23 31.15 244 191 P \%
5670MHz 5397.95 38.45 | -15.55 54 315 31.94 6.16 | 31.15 | 244 | 191 | A | V
* 5670 109.27 - - 101.91 32.24 6.35 31.23 244 191 P \%
* 5670 98.54 - - 91.18 32.24 6.35 31.23 | 244 | 191 AV
5726.325 65.92 -8.08 74 58.5 32.31 6.37 31.26 244 191 P \%
5729.3 48.11 -5.89 54 40.69 32.31 6.37 31.26 | 244 | 191 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B45 of B63

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
11020 58.73 -15.27 74 64.73 40.49 10.1 56.59 300 155 P H
11020 46.84 -7.16 54 52.84 40.49 10.1 56.59 300 155 A H
802 11ac 16530 4356 |-30.44 74 47.1 39.68 | 12.49 | 55.71 | 100 0 P | H
VHT40 H
CH 102 11020 58 -16 74 64 40.49 10.1 56.59 339 145 P \%
5510MHz 11020 46.15 | -7.85 54 52.15 | 40.49 10.1 | 5659 | 339 | 145 | A | V
16530 43.49 -30.51 74 47.03 39.68 12.49 55.71 100 0 P \%
\%
11100 59.02 -14.98 74 65.02 40.42 10.14 56.56 280 155 P H
11100 47.26 -6.74 54 53.26 40.42 10.14 56.56 280 155 A H
802.11ac 16650 45.28 -22.92 68.2 48.59 39.94 12.51 55.76 100 0 H
VHT40 H
CH 110 11100 57.33 -16.67 74 63.33 40.42 10.14 56.56 324 237 P \%
5550MHz 11100 45.87 -8.13 54 51.87 | 4042 | 10.14 | 56.56 | 324 | 237 | A | V
16650 44.47 -23.73 68.2 47.78 39.94 12.51 55.76 100 0 \%
\%
11340 48.91 -25.09 74 54.89 40.23 10.26 56.47 100 0 P H
17010 46 -28 74 48.61 40.76 12.56 55.93 100 0 P H
802.11ac H
VHT40 H
CH 134 11340 54.83 -19.17 74 60.81 40.23 10.26 56.47 301 94 P \%
5670MHz 11340 43.88 |-10.12 54 49.86 | 40.23 | 10.26 | 56.47 | 301 | 94 AV
17010 45.79 -28.21 74 484 40.76 12.56 55.93 100 0 P \%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B46 of B63

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 3 5470~5725MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5457.04 57.79 -16.21 74 50.76 31.97 6.21 31.15 400 165 P H
5469.52 61.93 -6.27 68.2 54.87 31.98 6.23 31.15 400 165 P H
5457.28 47.93 -6.07 54 40.9 31.97 6.21 31.15 400 165 A H
* 5530 102.47 - - 95.35 32.02 6.27 31.17 400 165 P H
802 11ac | * 5530 91.12 - - 84 32.02 6.27 | 3117 | 400 | 165 | A | H
VHT80 5749.88 50.97 -17.23 68.2 43.53 32.34 6.37 31.27 400 165 P H
CH 106 5458.24 59.1 -14.9 74 52.07 31.97 6.21 31.15 273 198 P \%
5530MHz 5465.68 60.57 -7.63 68.2 53.53 | 31.98 621 | 3115 | 273 | 198 | P | V
5458.24 49.51 -4.49 54 42.48 31.97 6.21 31.15 273 198 A \%
* 5530 103.35 - - 96.23 32.02 6.27 31.17 273 198 P \%
* 5530 89.62 - - 82.5 32.02 6.27 31.17 273 198 A \%
5742.95 50.56 -17.64 68.2 43.12 32.34 6.37 31.27 273 198 P \%
5437.85 56.15 -17.85 74 49.15 31.96 6.19 31.15 392 166 P H
5467.6 54.7 -13.5 68.2 47.64 31.98 6.23 31.15 392 166 P H
5458.85 42.55 -11.45 54 35.52 31.97 6.21 31.15 392 166 A H
* 5610 108.18 - - 100.91 32.14 6.34 31.21 392 166 P H
802 11ac | * 5610 97.11 - - 89.84 | 32.14 6.34 | 3121 | 392 | 166 | A | H
VHT80 5731.575 59.25 -8.95 68.2 51.84 32.31 6.37 31.27 392 166 P H
CH 122 5410.2 55.64 -18.36 74 48.69 31.94 6.16 31.15 307 191 P \%
5610MHz 5461.65 54.69 | -13.51 68.2 47.66 | 31.97 621 | 3115 | 307 | 191 | P | V
5456.4 42.7 -11.3 54 35.67 31.97 6.21 31.15 307 191 A \%
* 5610 106.74 - - 99.47 32.14 6.34 31.21 307 191 P \%
* 5610 94.82 - - 87.55 32.14 6.34 31.21 307 191 A \%
5740.15 57.81 -10.39 68.2 50.37 32.34 6.37 31.27 307 191 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B47 of B63

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11060 49.42 -24.58 74 55.42 40.45 10.12 56.57 100 0 P H
16590 44.41 -23.79 68.2 47.85 39.79 125 55.73 100 0 P H
802.11ac H
VHT80 H
CH 106 11060 48.79 -25.21 74 54.79 40.45 10.12 56.57 100 0 P \%
5530MHz 16590 4496 |-23.24| 682 48.4 39.79 12,5 | 55.73 | 100 0 P |V
\%
\%
11220 49.92 -24.08 74 55.9 40.33 10.2 56.51 | 100 0 P H
16830 45.04 | -23.16 68.2 48.01 40.32 1254 | 55.83 | 100 0 P H
802.11ac H
VHT80 H
CH 122 11220 55.32 -18.68 74 61.3 40.33 10.2 56.51 399 100 P \%
5610MHz 11220 42,73 | -11.27 54 48.71 | 40.33 10.2 | 56.51 | 399 | 100 | A | V
16830 44.28 -23.92 68.2 47.25 40.32 12.54 55.83 100 0 \%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B48 of B63

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 3 - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBuV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 5720 113.63 - - 106.21 32.31 6.37 31.26 | 378 172 P H
* 5720 102.99 - - 95.57 32.31 6.37 31.26 | 378 172 A H
H
H
H

802.11a
H

CH 144
* 5720 111.74 - - 104.32 32.31 6.37 31.26 | 225 192 P \Y,

5720MHz
* 5720 100.88 - - 93.46 32.31 6.37 31.26 | 225 192 A |V
\Y,
\Y,
\Y
\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B49 of B63

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 3 - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11440 59.44 -14.56 74 65.42 40.15 10.3 56.43 | 304 185 P H
11440 47.42 -6.58 54 53.4 40.15 10.3 56.43 | 304 185 A H
17160 47.39 -20.81 68.2 49.59 41.3 12.67 | 56.17 | 100 0 P H
802.11a
H
CH 144
11440 58.05 -15.95 74 64.03 40.15 10.3 56.43 | 310 92 P \Y
5720MHz
11440 45.16 -8.84 54 51.14 40.15 10.3 56.43 | 310 92 A \Y,
17160 48.03 -20.17 68.2 50.23 41.3 12.67 | 56.17 | 100 0 P \Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B50 of B63

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 3 - Straddle Channel
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 5720 113.39 - - 105.97 | 32.31 6.37 31.26 | 375 | 170 P H
* 5720 102.77 - - 95.35 32.31 6.37 31.26 375 170 A H
H
H
802.11n H
HT20 H
CH 144 * 5720 111.41 - - 103.99 32.31 6.37 31.26 237 191 P \%
5720MHz | * 5720 100.76 - - 93.34 | 3231 6.37 | 31.26 | 237 | 191 | A | V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B51 of B63

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 3 - Straddle Channel
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11440 60.77 -13.23 74 66.75 40.15 10.3 56.43 306 185 P H
11440 47.37 -6.63 54 53.35 40.15 10.3 56.43 306 185 A H
802.11n 17160 48.4 -19.8 68.2 50.6 41.3 12.67 | 56.17 | 100 0 P | H
HT20 H
CH 144 11440 57.47 -16.53 74 63.45 40.15 10.3 56.43 301 94 P \%
5720MHz 11440 45 -9 54 50.98 | 40.15 10.3 | 56.43 | 301 | 94 A |V
17160 51.67 -16.53 68.2 53.87 41.3 12.67 56.17 100 0 P \%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B52 of B63

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 3 - Straddle Channel
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 5710 109.97 - - 102.58 | 32.29 6.36 31.26 | 400 | 171 P H
* 5710 99.96 - - 92.57 32.29 6.36 31.26 400 171 A H
H
H
802.11n H
HT40 H
CH 142 * 5710 108.57 - - 101.18 32.29 6.36 31.26 279 190 P \%
5710MHz * 5710 98.23 - - 90.84 32.29 6.36 31.26 | 279 | 190 A |V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B53 of B63

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 3 - Straddle Channel
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11420 57.32 -16.68 74 63.29 40.17 10.29 56.43 303 185 P H
11420 44.8 -9.2 54 50.77 40.17 10.29 56.43 303 185 A H
802.11n 17130 4736 |-20.84| 68.2 49.63 | 41.18 | 12.66 | 56.11 | 100 0 P | H
HT40 H
CH 142 11420 55.34 -18.66 74 61.31 40.17 10.29 56.43 289 94 P \%
5710MHz 11420 44.36 | -9.64 54 50.33 | 40.17 | 10.29 | 56.43 | 289 | 94 A |V
17130 47.81 | -20.39 68.2 50.08 41.18 12.66 | 56.11 | 100 0 P |V
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B54 of B63

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 3 - Straddle Channel
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 5720 113.37 - - 105.95 3231 6.37 31.26 374 171 P H
* 5720 102.69 - - 95.27 32.31 6.37 31.26 374 171 A H
H
H
802.11ac H
VHT20 H
CH 144 * 5720 111.46 - - 104.04 32.31 6.37 31.26 237 190 P \%
5720MHz | * 5720 100.92 - - 93.5 32.31 6.37 | 31.26 | 237 | 190 | A | V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B55 of B63

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 3 - Straddle Channel
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11440 61.44 -12.56 74 67.42 40.15 10.3 56.43 304 184 P H
11440 47.67 -6.33 54 53.65 40.15 10.3 56.43 304 184 A H
802 11ac 17160 4721 | -20.99 68.2 49.41 41.3 12.67 | 56.17 | 100 0 P | H
VHT20 H
CH 144 11440 58.08 -15.92 74 64.06 40.15 10.3 56.43 310 91 P \%
5720MHz 11440 45.06 | -8.94 54 51.04 | 40.15 10.3 | 5643 | 310 | 91 A |V
17160 49.51 -18.69 68.2 51.71 41.3 12.67 56.17 100 0 P \%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B56 of B63

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 3 - Straddle Channel
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 5710 110.04 - - 102.65 | 32.29 6.36 31.26 | 374 | 172 P H
* 5710 99.82 - - 92.43 32.29 6.36 31.26 374 172 A H
H
H
802.11ac H
VHT40 H
CH 142 * 5710 108.78 - - 101.39 | 32.29 6.36 31.26 | 280 | 190 P |V
5710MHz | =+ 5710 98.77 - - 91.38 | 32.29 6.36 | 31.26 | 280 | 190 | A | V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B57 of B63

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 3 - Straddle Channel
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11420 57.09 -16.91 74 63.06 40.17 10.29 56.43 302 184 P H
11420 45.17 -8.83 54 51.14 40.17 10.29 56.43 302 184 A H
802 11ac 17130 46.92 | -21.28 68.2 49.19 | 41.18 | 12.66 | 56.11 | 100 0 P | H
VHT40 H
CH 142 11420 54.82 -19.18 74 60.79 40.17 10.29 56.43 297 92 P \%
5710MHz 11420 43.74 | -10.26 54 49.71 | 40.17 | 10.29 | 56.43 | 297 | 92 A |V
17130 47.24 | -20.96 68.2 49.51 41.18 12.66 | 56.11 | 100 0 P |V
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B58 of B63

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 5690 108.48 - - 101.1 32.27 6.36 31.25 | 400 | 169 P H
* 5690 97.09 - - 89.71 32.27 6.36 31.25 400 169 A H
H
H
802.11ac H
VHT80 H
CH 138 * 5690 108.58 - - 101.2 32.27 6.36 31.25 284 191 P \%
5690MHz | * 5690 95.66 - - 88.28 | 32.27 6.36 | 31.25 | 284 | 191 | A | V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B59 of B63

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11380 48.81 -25.19 74 54.79 40.19 10.28 56.45 100 0 P H
17070 4566 |-22.54 68.2 48.12 40.94 12.61 | 56.01 | 100 0 P H
802.11ac H
VHT80 H
CH 138 11380 49.33 -24.67 74 55.31 40.19 10.28 56.45 100 0 P \%
5690MHz 17070 47.1 211 68.2 49.56 | 4094 | 12.61 | 56.01 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B60 of B63

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Emission below 1GHz

WIFI 802.11ac VHT40 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
184.71 40.01 -3.49 43.5 56.36 14.62 1.3 32.27 | 100 0 P H
199.29 39.55 -3.95 43.5 55.68 14.87 1.27 32.27 - - P H
265.71 40.01 -5.99 46 51.27 19.46 1.46 32.18 - - P H
465.2 39.79 -6.21 46 46.94 23.24 1.79 32.18 - - P H
666.8 33.79 -12.21 46 37.56 26.25 2.16 32.18 - - P H
829.9 33.16 |-12.84 46 34.39 28.16 2.46 31.85 - - P H
H
H
H
H
H
802.11ac
H
VHT40
L 124.5 28.98 |-14.52 435 43.11 17.23 0.93 32.29 - - P |V
208.47 34.01 -9.49 435 49.98 14.96 1.33 32.26 - - P \%
239.52 38.33 -7.67 46 52.14 16.98 1.43 32.22 100 0 P \%
464.5 324 -13.6 46 39.57 23.22 1.79 32.18 - - P \%
664 32.37 -13.63 46 36.15 26.24 2.16 32.18 - - P \%
952.4 32.07 -13.93 46 29.67 30.71 2.73 31.04 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : B61 of B63

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR773112-03D

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : B62 of B63
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) @ (dB) |(cm)|(deg)|(P/A) (HV)
802.11b 2390 55.45 |-1855 | 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamonias.  FCC RADIO TEST REPORT Report No. : FR773112-03D

Appendix C. Radiated Spurious Emission

Temperature : 21~23°C

Test Engineer : Watt Tseng, Karl Hou, and Nick Yu
Relative Humidity : [59~62%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : C1 of C215
FAX : 886-3-328-4978



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :

FR773112-03D

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH36 5180MHz

1+2 Horizontal

Fundamental

: n

L SR BN SO DU B L
30
o
000 500, 500, 5070 5090, 510 5130 5150, 5170, 5180, 5210 6230, 2
Frequer
site 03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL
Avg RBW:1000.000KHz VBW:1000KHz SWT:Auto
. Detector
Project 77311201
Mode 1

s oo oo 20180405 5o owe: 218 005
g 9 ;
o
o /( o
n m SIS R TRt B veaum)
'WM I w54
P XV 5 ]| pEm—
R 0 e P s e
J o
[
% %
o o S e e 0 o0 o0 o0 o0 . 0
rouency i)
sire o3cHIz HY site oscHz HY
Condition PEAK_BE_74 3m HORN_9120>_1328 HORTZONTAL Condition PEAK(UNIT) 3m HORN_91200_1328 HORTZONTAL
Peak RW:I000.000KHz VBW:3000.000KHz SWT-Auto RW:I000000KHz VBW:3000000KHz SWTAuto
Detector Peak Detector
project Trai201 Project 73tz01
Mode 1 Mode 1
- oae 20100405

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

1+2

Vertical

Fundamental

Peak

Date: 2018.04.05

mewwmw,wf“j KW%M

5030, 5050, 5070, 5090, S0, 5430 5150, 5170, 5190 5210, 5230 5260

Freauency (MHz)

£ 03CHIZ-HY
+PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

+Peak
+773112-01
1

Date: 2018.04.05

) uvim)
10
110/ 1
%0
AU peau)
|
A6
5 E—
i A N
Itinrditiot .
P
1
00 700, ET 7000 ED D 700
Freauency ()
Site 03CH12-HY
Condition PEAK(UNLT) 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak
Project 773112-01
Mode 1

Avg.

1 (dBuvim)

Date: 2018.04.05

5030, 5050, 5070, 5090, 510, 510 150, 5170, 5190 5210, 5230 52

Frequency (MHz)
£ 03CHIZ-HY
AV6_BE_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto
Peak
77311201
1

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - L

1+2

Horizontal

Fundamental

Date: 20180419

) Buvim) Date: 2010419 ) @Bavim)
1 130
o o .
prine
a0 o0
7 70 e T PEAK(UND)
Y
y Ll ul o ——
A [ ———— i
s itenn
0 )
1o 10
00 00, GOS0 5070 5090 S0 510 S0 S0 S0 G0 20 5280 000 Ty D 000, ED 000, 700
Frequency (WHz) Freauency (WH:)
sit +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1328 HORIZONTAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 Project 773112-03
Mode 2 Mode 2
) guvim) Date: 20180419
1
o
o -
o \
\,
50 / N
o R
oL el
0
o
SO0 00, 5070, 5090, SO, S0 Si0. G0 5190 6210 5. 6
Frequency (MH)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 HORIZONTAL
RBW1000.000KHz VBW-L000KHz SWT:Auto L ft b | k
Avg. vetecreak e an
Project 77311203
Mode 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

1+2

Horizontal

Fundamental

Peak

1 (dBuVim) Date: 2018.04.19

p
90| I

5n/" Wwww 4

80 5210, 5230, 5250. 5270, 5290, 5310, 5330, 5360, 5370, 5390, 5410 5430 5460
Frequency (WHz)

Site £ 03CHIZ-HY

Condition +PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Detector Peak
Project 773112-03
Mode 2
) aBum) et 20180419
120
d
w (/m\
70/ J
SN s e 54
50
>
| \\“7 1
2
1o
T S0 S0 60 G0 0. 530 60 560 0 S0 B0 SHE 5

Site 03CHI2-HY

Condition AV6_BE_54 3m HORN_9120D>_1328 HORIZONTAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

Detector Peak

Project 773112-03

Mode 2

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - L

1+2

Vertical

Fundamental

Date: 20180419

) Buvim) Date: 2010419 ) @Bavim)
1 130
o o 1
ey
n M)r’ AT T —
W
w ;! e « - -
[ R bt
0 Y
1o 10
00 00, GOS0 5070 5090 S0 510 S0 S0 S0 G0 20 5280 000 Ty D 000, ED 000, 700
Frequency (WHz) Freauency (WH:)
site +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_91200_1328 VERTICAL Condition PEAK(UNII) 3m HORN_91200_1328 VERTICAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 Project 773112-03
Mode 2 Mode 2
) guvim) Date: 20180419
1
o
a0
o
N
.
P i o
0
o
00 00, 070, 5090, SO, S0 SIS0 G0 5190 6210 5. 6
Frequency (MH)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 VERTICAL
RBW1000.000KHz VBW-L000KHz SWT:Auto L ft bl k
Avg. vetecreak e an
Project 77311203
Mode 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C6 of C215



swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

1+2

Vertical

Fundamental

Peak

1 (dBuVim) Date: 2018.04.19

o4 \\M
W/) i, 1

80 5210, 5230, 5250, 5270, 5290, 5310, 5330, 5360, 5370, 5390, 5410 5430 5460
Frequency (WHz)

Site £ 03CHIZ-HY

Condition +PEAK_BE_74 3m HORN_9120D_1328 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Detector Peak
Project 773112-03
Mode 2
1 By oate: 2080449
13
o
o -
7 |
p
/ N, .ot 4
50/ \
po S
— — )
q
e
T [ T

Site 03CHI2-HY

Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

Detector Peak

Project 773112-03

Mode 2

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

1+2

Horizontal

Fundamental

) Buvim) Date: 2010419 ) @Bavim) Dater 20180419
1 130
o o t
o
a0 o0
7 T T peakumn)
A6 54
o i o —
el A g bt AT
Lottt
0 )
1o 10
00 00, GOS0 5070 5090 510 510 S0 S0 S0 G0 20 5280 000 Ty D 000, ED 000, 700
Frequency (WHz) Freauency (WH:)
site +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1328 HORIZONTAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 Project 773112-03
Mode 3 Mode 3
) guvim) Date: 20180419
1
o
a0 f WM\
o \x\
o A
4
0
o
SO0 00, 5070, 5090, SO, S0 Si0 G0 G190 6210 Gz, 6
Frequency (MH)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 HORIZONTAL
RBW1000.000KHz VBW-L000KHz SWT:Auto L ft b | k
Avg. vetecreak e an
Project 77311203
Mode 3

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - R

1+2

Horizontal

Fundamental

1 (dBuVim) Date: 2018.04.19

B

« W/ \WM

PeAK BE| 74!
70

Avg.

/s \ e e 54

A80 5210, 6230, 5250, 5270, 5290, 5310, 5330, 530 5370, 5390 5410 5430 5t

Site £ 03CHIZ-HY

Condition AV6_BE_54 3m HORN_9120D>_1328 HORIZONTAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

Detector Peak

Project 773112-03

Mode K

L N [
Freauency W)
Site 2 03CHI2-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL
Peak  RBWA1000 000Kz VBW:2000.000KHz SWTiAuto Left blank
Detector : Peak
Project :773112-03
Mode 3
— oate: 2080449

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

1+2

Vertical

Fundamental

1 (dBuVim) Date: 2018.04-19

/”””\

.WMW}WWW

A dBuVim)

Date: 20180419

pEAKUI)

A6 54
50 . . s - v
WWMW‘\,WM e
e
0 Y
1o 10
00 00, GOS0 5070 5090 S0 510 510 S0 S0 G0 20 5280 000 Ty D 000, ED 000, 700
Frequency (WHz) Frequency (WHz)
sit +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_91200_1328 VERTICAL Condition PEAK(UNII) 3m HORN_91200_1328 VERTICAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 Project 773112-03
Mode 3 Mode 3
) guvim) Date: 20180419
1
o
a0 1
o {
V N
50 /
, L
0
o
SO0 500 5070, 5090, S0, S0 510 G0 5190 6210 5. 6
Frequency (MHz)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 VERTICAL
RBW1000.000KHz VBW-L000KHz SWT:Auto L ft b | k
Avg. vetecreak e an
Project 77311203
Mode 3

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - R

1+2

Vertical

Fundamental

1 (dBuVim) Date: 2018.04.19

g,, ”" \
] ,Mww"w) '\“ML.,W, :

Avg.

1HH
N v 54

A80 5210, 6230, 5250. 5270, 5290, 5310, 5330, 530 5370, 5390 5410 5430 5Ae

Site 03CHI2-HY

Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

Detector Peak

Project 773112-03

Mode K

R N [ Y
Freauency W)
Site 2 03CHI2-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
Peak  RBWA1000 000Kz VBW:2000.000KHz SWTiAuto Left bl ank
Detector Peak
Project 773112-03
Mode 3
— oate: 2080449

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamonias.  FCC RADIO TEST REPORT Report No.

: FR773112-03D

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

) B Date: 2018.04.05 —— oate 2018.0405
130 10
o| 10 1
e
70l ] N/ Mu of—t n RREER AR A PEAKIUNY)
M ‘ |
A 54
il =
4 : it AN - —
Jpp—
20 x
1o 1
SO0 s B0 s S0 s S S0 owe e 5w S o0 7000 5000 w000 o0 70
Froauency (i) Frequencs (b
site 03CHIZHY site 03cHIZ HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL Condition PEAK(UNTT) 3m HORN_9120D_1328 HORTZONTAL
Peak RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector
Project 7731201 Project 731201
Mode 2 Mode 2
s By Date: 2018.04.05
120
1
o ('fl
o )
5 [V \
- e M I S |
30
1
G0 o, o o7 S0 SMo 50 S1s0 e S0 s S0 6
Froauency ()
site 03cHIZHY
Condition AV6_BE_54 3m HORN_9120D_1328 HORTZONTAL
Av RBW:1000.000KHz VBW-1.000KHz SWT:Auto Left b I an k
- Detector Peak:
Project 773112-01
Mode 2

TEL : 886-3-327-3456 Page Number
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH36 5180MHz

1+2

Vertical

Fundamental

Date: 2018.04.05

) Buvim) Date: 20180405 ) @Bavim)
1 130
o o 1
7 M T T peakumn)
1 ]
"‘“Uu } e s
o i 50 v ——— e R
WMW
0 Y
1o 10
00 00, GOS0 5070 5090 S0 U0 510 S0 S0 G0 20 5280 000 Ty D 000, ED 000, 700
Frequency (W) Freauency (WH:)
site +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_91200_1328 VERTICAL Condition PEAK(UNII) 3m HORN_91200_1328 VERTICAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project +773112-01 Project 773112-01
Mode 2 Mode 2
) guvim) Date: 20180405
1
o
a0
: f\k
A /! N
50
7 S
A e ——
0
o
00 00, 070, 5090, SO, S0 SIS0 G0 5190 6210 5. 6
Frequency (MH)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 VERTICAL
RBW1000.000KHz VBW-L000KHz SWT:Auto L ft b | k
Avg. vetecreak e an
Project 77311201
Mode 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - L

1+2

Horizontal

Fundamental

Date: 2018.04.20

) Buvim) Date: 20180420 ) @Bavim)
1 130
o o +
[
- }f \ .
7 q\l 70 e T PEAK(UND)
,«,M % A6 54
I * i B |
Ldpnch
0 )
1o 10
00 00, GOS0 5070 5090 G0 510 510 S0 S0 S0 20 5280 000 Ty D 000, ED 000, 700
Frequency (WHz) Freauency (WH:)
site +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1328 HORIZONTAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 Project 773112-03
Mode 5 Mode 5
) guvim) Date: 20180420
1
o
o -
o f
P
o A
7
RIS
0
o
SO0 500 5070, 5090, S0, S0 510 G0 5190 6210 5. 6
Frequency (MH)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 HORIZONTAL
RBW1000.000KHz VBW-L000KHz SWT:Auto L ft b | k
Avg. vetecreak e an
Project 77311203
Mode 5

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - R

1+2

Horizontal

Fundamental

Peak

1 (dBuVim) Date: 2018.04.20

i

80 5210, 5230, 5250. 5270, 5290, 5310, 5330, 5360, 5370, 5390, 5410 5430 5460
Frequency (WHz)

Site £ 03CHIZ-HY

Condition +PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Detector Peak
Project 773112-03
Mode 5

1 (dBuvim) Date: 2018.0420

Vi v o] s4
* RN

A80 5210, 6230, 5250. 5270, 5290, 5310, 5330, 530 5370, 5390 5410 5430 5t

Site 03CHI2-HY

Condition AV6_BE_54 3m HORN_9120D>_1328 HORIZONTAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

Detector Peak

Project 773112-03

Mode 5

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - L

1+2

Vertical

Fundamental

Date: 2018.04.20

) Buvim) Date: 20180420 ) @Bavim)
1 130
o o 1
a0 o0
7 T T peakumn)
50 s ]
B I P
gt
0 )
1o 10
00 00, GOS0 5070 5090 S0 510 510 S0 S0 G0 20 5280 000 Ty D 000, ED 000, 700
Frequency (WHz) Frequency (WHz)
site +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_91200_1328 VERTICAL Condition PEAK(UNII) 3m HORN_91200_1328 VERTICAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 Project 773112-03
Mode 5 Mode 5
) guvim) Date: 20180420
1
o
a0
o
S
50 /
1
0
o
00 00, S070. 5090, S0, 50§10 G0 5190 6210 G2 6
Frequency (MHz)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 VERTICAL
RBW1000.000KHz VBW-L000KHz SWT:Auto L ft b | k
Avg. vetecreak e an
Project 77311203
Mode 5

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - R

1+2

Vertical

Fundamental

Peak

1 (dBuVim) Date: 2018.04.20

=

M) %‘WMM

"

80 5210, 5230, 5250. 5270, 5290, 5310, 5330, 5360, 5370, 5390, 5410 5430 5460
Frequency (WHz)

Site £ 03CHIZ-HY

Condition +PEAK_BE_74 3m HORN_9120D_1328 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Detector Peak
Project 77311203
Mode 5
) @Buvim) Date: 20160420
130)
o
N
% A
7 )
Vs v ee| 54
sl
A o
3
10
T80 5210, G230, G260, G270, 5290 50 530 G0 5370 5300 SATO A0 5A

Site 03CHI2-HY

Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

Detector Peak

Project 773112-03

Mode 5

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - L

1+2

Horizontal

Fundamental

Date: 2018.04.20

) Buvim) Date: 20180420 ) @Bavim)
1 130
o o 4
a0 o0
7 T T peakumn)
A6 54
sl - 5 o 7 | s
TN S
0 )
1o 10
00 00, GOS0 5070 5090 S0 510 510 S0 S0 G0 20 5280 000 Ty D 000, ED 000, 700
Frequency (WHz) Frequency (WHz)
site +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1328 HORIZONTAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 Project 773112-03
Mode 6 Mode 6
) guvim) Date: 20180420
1
o
« ("‘“\
50 / \
B -
.
0
o
SO0 00, G070, 5090, SO, 50§10 G0 G190 6210 5. 6
Frequency (MHz)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 HORIZONTAL
RBW1000.000KHz VBW-L000KHz SWT:Auto L ft b | k
Avg. vetecreak e an
Project 77311203
Mode 6

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C18 of C215



swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - R

1+2

Horizontal

Fundamental

1 (dBuVim) Date: 2018.04.20

Paia\

PeaK BE| 74

b MMMMM

Avg.

e e 54
50
|- i 1

A80 5210, 6230, 5250. 5270, 5290, 5310, 5330, 530 5370, 5390 5410 5430 5t

Site 03CHI2-HY

Condition AV6_BE_54 3m HORN_9120D>_1328 HORIZONTAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

Detector Peak

Project 773112-03

Mode 6

D R [ Y
Freauency W)
Site 2 03CHI2-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL
Peak  RBWA1000 000Kz VBW:2000.000KHz SWTiAuto Left bl ank
Detector Peak
Project 773112-03
Mode 6
— oate: 20180420

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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swamonias.  FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - L

1+2

Vertical

Fundamental

Date: 2018.04.20

) Buvim) Date: 20180420 ) @Bavim)
1 130
o o 1
a0 o0
7 \‘44 T T peakumn)
il o
* bt * 0 S ==
it ¢
0 Y
1o 10
00 00, GOS0 5070 5090 S0 U0 510 S0 S0 G0 20 5280 000 Ty D 000, ED 000, 700
Frequency (WHz) Freauency (WH:)
site +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_91200_1328 VERTICAL Condition PEAK(UNII) 3m HORN_91200_1328 VERTICAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 Project 773112-03
Mode 6 Mode 6
) guvim) Date: 20180420
1
o
« f\v
i |
50 //
. L
0
o
SO0 500, 5070, 5090, SO, S0 G100 G190 6210 5. 6
Frequency (MH)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 VERTICAL
RBW1000.000KHz VBW-L000KHz SWT:Auto L ft b | k
Avg. vetecreak e an
Project 77311203
Mode 6

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - R

1+2

Vertical

Fundamental

Peak

1 (dBuVim) Date: 2018.04.20

MWM] \M%um

PeaK BE| 74

Detector

3
80 5210, 5230, 5250. 5270, 5290, 5310, 5930, 5360, 5370, 5390, 5410 5430 5460
Frequency (WHz)
e £ 03CHIZ-HY
Condition +PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Peak
Project 773112-03
6

Left blank

Avg.

1 (dBuvim) Date: 2018.0420

s L b s 54

- dd L n
80 5210, 6230, 5250. 5270, 5290, 5310, 5330, 530 5370, 5390 5410 5430 5t
03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL

RBW:1000.000KHz VBW:1000KHz SWT:Auto

Detector Peak
Project 773112-03
6

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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swamonias.  FCC RADIO TEST REPORT

Report No.

: FR773112-03D

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH38 5190MHz - L

1+2 Horizontal

Fundamental

e Tl

30

o

000 500, 500, 5070 5090, 510 5130 5150, 5170, 5180, 5210 6230, 2

Frequency (uhn)

site 03CHIZ-HY

Condition AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL

Avg RBW:1000.000KHz VBW:3.000KHz SWT:Auto
. Detector
Project 77311201
Mode 4

s vae 20130005 o ot 20130405
o o
;
-
2 ( Y 2
w : S N TR peasun
W | V6 54
i sl Wbl 5 b 1 U
RSO Fenare s
[
P o
Sos SR o0 s Ei0._Fise o s s mio w05 o 0 5o o0 G 700
Pecroney iy roaveney )
site oscrtz-Hy site oscrHIzIy
Condition PEAK_BE_74 3m HORN_9120>_1328 HORTZONTAL Condition PEAK(UNIT) 3m HORN_91200_1328 HORTZONTAL
Peak RBWAT000.000KHz VBW/3000.000KHz SWT-Auto REW1000.000KHz VBW-3000.000KHz SWT:Auto
Detector Peak Detector
Project a1 Project 0
Mode 4 Mode 4
i oae 20130405

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

1+2

Horizontal

Fundamental

Peak

1 (dBuVim) Date: 2018.04.05

N

50 WAWMMM kL s,

80 5210, 5230, 5250. 5270, 5290, 5310, 5330, 5360, 5370, 5390, 5410 5430 5460
Frequency (WHz)

Site £ 03CHIZ-HY

Condition +PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Detector Peak
Project 77311201
Mode 4
1 (dBuvim) Date: 2018.04.05
130
ol
Oy

e e 54

80 5210, 6230, 5250. 5270, 5290, 5310, 5330, 530 5370, 5390 5410 5430 5t

Site 03CHI2-HY

Condition AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector Peak

Project 77311201

Mode 4

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - L

1+2

Vertical

Fundamental

) Buvim) Date: 20180405 ) @Bavim) Dater 2018.04.05
1 130
o 1 o .
a0 o0
7 . “ T T peakumn)
I i I —
i N g —
0 Y
1o 10
00 00, GOS0 5070 5090 G0 510 510 S0 S0 S0 20 5280 000 Ty D 000, ED 000, 700
Frequency (WHz) Freauency (WH:)
site +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_91200_1328 VERTICAL Condition PEAK(UNII) 3m HORN_91200_1328 VERTICAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project +773112-01 Project 773112-01
Mode 4 Mode 4
) guvim) Date: 20180405
1
o
o JAN
o L
50 J S
0
o
00 00, 070, 5090, SO, S0 SIS0 G0 5190 6210 5. 6
Frequency (MH)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 VERTICAL
RBW1000.000KHz VBW:3.000KHz SWT:Auto L ft b | k
Avg. vetecreak e an
Project 77311201
Mode 4

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C24 of C215



swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

1+2

Vertical

Fundamental

Peak

1 (dBuVim) Date: 2018.04.05

o)
k PeaK BE| 74

s0) W%’WMM " v

80 5210, 5230, 5250. 5270, 5290, 5310, 5330, 5360, 5370, 5390, 5410 5430 5460
Frequency (WHz)

Site £ 03CHIZ-HY

Condition +PEAK_BE_74 3m HORN_9120D_1328 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Detector Peak
Project 77311201
Mode 4
1 (dBuvim) Date: 2018.04.05
130
ol
S0P

\ e ge 54

50 S

s 1

780 5210, 6230, 5250, 5270, 5290, 5310, 5330, 530 5370, 5390 5410 5430 5t

Site 03CHI2-HY

Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Detector Peak

Project 77311201

Mode 4

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C25 of C215



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - L

1+2

Horizontal

Fundamental

Date: 2018.04.20

) Buvim) Date: 20180420 ) @Bavim)
1 130
o o
1
f\,f\w
a0 o0
7 70 e T PEAK(UND)
: L e st
salj, s Al b L it sof — —————
[ PSR RO S H
0 )
1o 10
00 00, GOS0 5070 5090 S0, 510 Sis0 S0 S0 G0 20 5280 000 Ty D 000, ED 000, 700
Frequency (WHz) Freauency (WH:)
site +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1328 HORIZONTAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 Project 773112-03
Mode 1 Mode 1
) guvim) Date: 20180420
1
o
a0 Jﬂfv\
o
50 /
I
0
o
SO0 00, G070, 5090, SO, S0 610 G0 5190 6210 Gz, 6
Frequency (MH)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 HORIZONTAL
RBW1000.000KHz VBW:3.000KHz SWT:Auto L ft b | k
Avg. vetecreak e an
Project 77311203
Mode 1

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C26 of C215



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - R

1+2

Horizontal

Fundamental

Peak

1 (dBuVim)

Date: 2018.04.20

o |
L MM‘M (PR P

PeaK BE| 74

o W 5

80 5210, 5230, 5250. 5270, 5290, 5310, 5330, 5360, 570,
Frequency (WHz)

Site £ 03CHIZ-HY

Condition +PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

90, 5410, 5430, 5460

Left blank

Avg.

Detector Peak
Project 773112-03
Mode 1

1 (dBuvim) Date: 2018.0420

e e 54

Site 03CHI2-HY

A80 5210, 6230, 5250, 5270, 5290, 5310, 5330, 530 5370, 5390 5410 5430 5t

Condition AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak
Project 773112-03
Mode 1

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - L

1+2

Vertical

Fundamental

) Buvim) Date: 20180420 ) @Bavim) Dater 20180420
1 130
o o .
W\A\\
a0 o0
70 \1“ 7 N T L peakuun|
o
P s 5t
50 Lottt 5 i
b N oot ol purincssnne o
s
0 Y
1o 10
00 00, GOS0 5070 5090 S0 510 S0 S0 S0 G0 20 5280 000 Ty D 000, ED 000, 700
Frequency (WHz) Frequency (WHz)
site +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_91200_1328 VERTICAL Condition PEAK(UNII) 3m HORN_91200_1328 VERTICAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 Project 773112-03
Mode 1 Mode 1
) guvim) Date: 20180420
1
o
%) fﬁ’ = \\
o '
50 /
P
0
o
SO0 00, G070, 5090, SO, S0 610 G0 5190 6210 Gz, 6
Frequency (MHz)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 VERTICAL
RBW1000.000KHz VBW:3.000KHz SWT:Auto L ft bl k
Avg. vetecreak e an
Project 77311203
Mode 1

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - R

1+2

Vertical

Fundamental

Peak

1 (dBuVim) Date: 2018.04.20

o
o

ul WMMM.» I TR

80 5210, 5230, 5250. 5270, 5290, 5310, 5330, 5360, 5370, 5390, 5410 5430 5460
Frequency (WHz)

Site £ 03CHIZ-HY

Condition +PEAK_BE_74 3m HORN_9120D_1328 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Detector Peak
Project 773112-03
Mode 1

1 (dBuvim) Date: 2018.0420

e
)
BB eae !

Site

A80 5210, 6230, 5250, 5270, 5290, 5310, 5330, 530 5370, 5390 5410 5430 5t

03CHI2-HY

Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Detector Peak

Project 773112-03

Mode 1

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C29 of C215



swamonias.  FCC RADIO TEST REPORT

Report No.

: FR773112-03D

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH36 5180MHz

1+2 Horizontal

Fundamental

000 500, 500, 5070, 5090, 5110 5130 5150, 5170, 5180, 5210 230, 2
Frequency (uhn)
site 03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL
Avg RBW:1000.000KHz VBW:1000KHz SWT:Auto
. Detector
Project 77311201
Mode 2

) @Buv: Date: 2018.04.05 B Date: 2016.04.05
30 130
o) 10 1
£
70 ] N/ Mu rof UL R e H PEAK(UNI,
v
AV 54
Wil =
50) . -l ’I"%W = P e e
citpasefir
30| 30
0] 10
5030 50. 5070, 5080, 5M0. 5130 5150 5170 51%0. 5210, 2%, 5 000 2000 3000 000 5000, 7000
Frequency (Hn) Frequency (MHz)
site 03CHIZ-HY site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL Condition PEAK(UNILT) 3m HORN_9120D_1328 HORTZONTAL
Pe ak RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector Peak Detector
Project 773112-01 Project 773112-01
Mode 2 Mode 2
1 @Buvim) Date: 2018.04.05

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH36 5180MHz

1+2

Vertical

Fundamental

Date: 2018.04.05

) Buvim) Date: 20180405 ) @Bavim)
1 130
o o 1
7 M T T peakumn)
1 ]
"‘“Uu } e s
o i 50 v ——— e R
WMW
0 Y
1o 10
00 00, GOS0 5070 5090 S0 U0 510 S0 S0 G0 20 5280 000 Ty D 000, ED 000, 700
Frequency (W) Freauency (WH:)
site +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_91200_1328 VERTICAL Condition PEAK(UNII) 3m HORN_91200_1328 VERTICAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project +773112-01 Project 773112-01
Mode 2 Mode 2
) guvim) Date: 20180405
1
o
a0
: f\k
A /! N
50
7 S
A e ——
0
o
00 00, 070, 5090, SO, S0 SIS0 G0 5190 6210 5. 6
Frequency (MH)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 VERTICAL
RBW1000.000KHz VBW-L000KHz SWT:Auto L ft b | k
Avg. vetecreak e an
Project 77311201
Mode 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH44 5220MHz - L

1+2

Horizontal

Fundamental

) Buvim) Date: 20180420 ) @Bavim) Dater 20180420
1
o +
7 WM \W U T peakumn)
kN =L
50 ; ————
T e e i s
0
1o
00 00, GOS0 5070 5090 G0 510 S0 S0 S0 G0 20 5280 Ty D 000, ED 000, 700
Frequency (WHz) Freauency (WH:)
3 +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1328 HORIZONTAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 773112-03
Mode 8 8
) guvim) Date: 20180420
1
o
o) [ ‘l
o
. AN
[
0
o
00 00, 070, 5090, SO, S0 SIS0 G0 5190 6210 5. 6
Frequency (MH)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 HORIZONTAL
RBW1000.000KHz VBW-L000KHz SWT:Auto L ft bl k
Avg. vetecreak e an
Project 77311203
Mode 8

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C32 of C215



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH44 5220MHz - R

1+2

Horizontal

Fundamental

Peak

1 (dBuVim)

Date: 2018.04.20

#
/

1) 1 "
\Mm

80 5210, 5230, 5250. 5270, 5290, 5310, 5330, 5360, 5370, 5390, 5410 5430 5460
Frequency (WHz)

Site £ 03CHIZ-HY

Condition +PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Detector Peak
Project 773112-03
Mode 8

1 (dBuvim) Date: 2018.0420

e e 54

A80 5210, 230 5250,

Site 03CHI2-HY

5270, 5290 5310 5330, 6350, 5370 5300, SMI0. 5430, B

Condition AV6_BE_54 3m HORN_9120D>_1328 HORIZONTAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

Detector Peak
Project 773112-03
Mode 8

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH44 5220MHz - L

1+2

Vertical

Fundamental

1 (dBuVim) Date: 2018.04.20

ot/

A dBuVim) Date: 2018.04.20
130
o) 1
%)
70 UT 1L [m el B N1} pEAKUM)
VG 54

IS — - ——
b A
I
0 )
1o 10
00 00, GOS0 5070 5090 S0 510 S0 S0 S0 G0 20 5280 000 Ty D 000, ED 000, 700
Frequency (WHz) Frequency (WHz)
site +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_91200_1328 VERTICAL Condition PEAK(UNII) 3m HORN_91200_1328 VERTICAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 Project 773112-03
Mode 8 Mode 8
) guvim) Date: 20180420
1
o
i W
o
50
B
0
o
SO0 00, G070, 5090, S0, S0 5160 G0 5190 6210 G2 6
Frequency (MHz)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 VERTICAL
RBW1000.000KHz VBW-L000KHz SWT:Auto L ft bl k
Avg. vetecreak e an
Project 77311203
Mode 8

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH44 5220MHz - R

1+2

Vertical

Fundamental

1 (dBuVim) Date: 2018.04.20

p

1 m

Avg.

780 5210, 5230, 5250, 5270, 5290, 5310, 5330, 530 5370, 5390 5410,

Site 03CHI2-HY

Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

Detector Peak

Project 773112-03

Mode 8

e ot 74
Ju WM
P
r
D R [ Y
Freauency W)
Site 2 03CHI2-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
Peak  RBWA1000 000Kz VBW:2000.000KHz SWTiAuto Left bl ank
Detector Peak
Project 773112-03
Mode 8
— oot 0100420

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH48 5240MHz - L

1+2

Horizontal

Fundamental

Date: 2018.04.20

) Buvim) Date: 20180420 ) @Bavim)
1 130
o o 1
oy
a0 o0
7 M T T peakumn)
A6 54
4
o . I — -
NP e
0 Y
1o 10
00 00, SS0. SO70. 5090 G0 510 S0 S0 S0 G0 20 5280 000 Ty D 000, ED 000, 700
Frequency (WHz) Frequency (WHz)
site +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1328 HORIZONTAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 Project 773112-03
Mode 9 Mode 9
) guvim) Date: 20180420
1
o
50 )/‘/\
50
4 I
0 |
o
SO0 00, G070, 5090, SO, 50§10 G0 G190 6210 5. 6
Frequency (MHz)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 HORIZONTAL
RBW1000.000KHz VBW-L000KHz SWT:Auto L ft b | k
Avg. vetecreak e an
Project 77311203
Mode 9

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C36 of C215



swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH48 5240MHz - R

1+2

Horizontal

Fundamental

Peak

1 (dBuVim) Date: 2018.04.20

M“M’yf) bl 4

M

Detector

80 5210, 5230, 5250. 5270, 5290, 5310, 5330, 5360, 5370, 5390, 5410 5430 5460
Frequency (WHz)
e £ 03CHIZ-HY

Condition +PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Peak

Project 773112-03
9

Left blank

Avg.

1 (dBuvim) Date: 2018.0420

/ e e 54
L

A80 5210, 6230, 5250. 5270, 5290, 5310, 5330, 530 5370, 5390 5410 5430 5t

03CHI2-HY

Condition AV6_BE_54 3m HORN_9120D>_1328 HORIZONTAL

RBW:1000.000KHz VBW:1000KHz SWT:Auto

Detector Peak
Project 773112-03
9

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH48 5240MHz - L

1+2

Vertical

Fundamental

(@Buvim) Date: 2018.04.20

00

5030, 5050. 5070 5090, 5. 50 5170, 5190, 6210, 5230. 5260

BEDMIE
Freauency (MHz)

A dBuVim)

Date: 2018.04.20

pEAKUI)

V6 54
e

000

2000,

3000, 5000,

000,
Frequency (MHz)

000, 7000

site +03CHIZ-HY sit 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_91200_1328 VERTICAL Condition PEAK(UNII) 3m HORN_91200_1328 VERTICAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 Project 773112-03
Mode 9 Mode 9
) guvim) Date: 20180420
1
o
a0 J’ ™
50 //
ol
0
o
SO0 00, 5070, 5090, SO, S0 Si0 G0 G190 6210 Gz, 6
Frequency (MHz)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 VERTICAL
RBW1000.000KHz VBW-L000KHz SWT:Auto L ft b | k
Avg. vetecreak e an
Project 77311203
Mode 9

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH48 5240MHz - R

1+2

Vertical Fundamental

Peak

1 (dBuVim) Date: 2018.04.20

s

PN

Il
N

PeaK BE| 74

- 1

80 5210, 5230, 5250. 5270, 5290, 5310, 5330, 5360, 5370, 5390, 5410 5430 5460
Frequency (WHz)
e £ 03CHIZ-HY
Condition +PEAK_BE_74 3m HORN_9120D_1328 VERTICAL

Detector

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Peak
773112-03
9

Avg.

1 By oate: 20180420

N .ot 4
T R S SN e N AN SV
T [

Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL

Detector Peak
Project

03CHI2-HY
RBW:1000.000KHz VBW:1000KHz SWT:Auto

Left blank

773112-03
9

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR773112-03D

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - L

1+2

Horizontal

Fundamental

Project
Mode

Condition

Avg.

AV6_BE_54 3m HORN_9120D_1328 HORTZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

77311201
5

. s [
o] o
w w
:
o o
p AT A scacn)
| s
« " W'W « i =
bl il N N S e
e
M "
p 9
W e W e e w0 we 7o o ot o o 70
ey e
sie oscHIz-Hy sire oscHizHy
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK(UNILT) 3m HORN_9120D_1328 HORIZONTAL
Peak RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector
project Trsiteor Projet Trsitzor
Mode 5 Mode 5
o [
o
w
o m
n f |
50 g &\N
L ,,;..AA..WV‘M""/J ]
p
p
R N I
Byt
sie oscHIzHY

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - R

1+2

Horizontal

Fundamental

Peak

1 (dBuVim) Date: 2018.04.05

e

\ PeaK BE| 74

Y
s M i %

80 5210, 5230, 5250. 5270, 5290, 5310, 5330, 5360, 5370, 5390, 5410 5430 5460
Frequency (WHz)

Site £ 03CHIZ-HY

Condition +PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Detector Peak
Project 77311201
Mode 5
1 (dBuvim) Date: 2018.04.05

130

ol

=

||

e e 54

A80 5210, 6230, 5250. 5270, 5290, 5310, 5330, 530 5370, 5390 5410 5430 5t

Site 03CHI2-HY

Condition AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector Peak

Project 77311201

Mode 5

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - L

1+2

Vertical

Fundamental

) Buvim) Date: 20180405 ) @Bavim) Dater 2018.04.05
1 130
o o .
a0 o0
70 1 7 N T L peakuun|
A
P ——— g, o Mol
o TR w————
|yt
0 )
1o 10
00 00, GOS0 5070 5090 S0 U0 510 S0 S0 G0 20 5280 000 Ty D 000, ED 000, 700
Frequency (WHz) Freauency (WH:)
site +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_91200_1328 VERTICAL Condition PEAK(UNII) 3m HORN_91200_1328 VERTICAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project +773112-01 Project 773112-01
Mode 5 Mode 5
) guvim) Date: 20180405
1
o
a0
o k
50 1 L
et 1
0
o
00 00, 070, 5090, SO, S0 SIS0 G0 5190 6210 5. 6
Frequency (MH)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 VERTICAL
RBW1000.000KHz VBW:3.000KHz SWT:Auto L ft b | k
Avg. vetecreak e an
Project 77311201
Mode 5

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C42 of C215



swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - R

1+2

Vertical

Fundamental

Peak

1 (dBuVim)

Date: 2018.04.05

Free,

e
a
« M ;
o
u
ST
-
Site 2 03CHI2-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Detector Peak
Project 773112-01
Mode 5
1 (dBuVim) Date: 2018.04.05
130)
0]
9
70
\ VG BE| 54
50 ™
N
30
10

Site 03CHI2-HY

Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Detector Peak

Project 77311201

Mode 5

A80 5210, 6230, 5250. 5270, 5290, 5310, 5330, 530 5370, 5390 5410 5430 5t

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH46 5230MHz - L

1+2

Horizontal

Fundamental

1 (dBuVim)

Date: 2018.04.20

S0l

i

B peill”
g bl S st }.-;A..HMMW

A dBuVim)

Date: 2018.04.20

V6 54
50

pEAKUM)

00 00, GOS0 5070 5090 S0 510 510 S0 S0 G0 20 5280 000 Ty D 000, ED 000, 700
Frequency (WHz) Frequency (WHz)
+03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1328 HORIZONTAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 Project 773112-03
Mode 13 Mode 3
) guvim) Date: 20180420
1
o
a0 f‘fY"‘\
,n EEN
50 /
1
0
o
SO0 500, G070, 5090, SO, S0 G150 G0 5190 6210 5. 6
Frequency (MHz)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 HORIZONTAL
RBW1000.000KHz VBW:3.000KHz SWT:Auto L ft bl k
Avg. vetecreak e an
Project 77311203
Mode 13

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. C44 of C215



swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH46 5230MHz - R

1+2

Horizontal

Fundamental

Peak

1 (dBuVim)

Date: 2018.04.20

-
o I
J PEAK_BE| 74|

mm"’“ w

P UWM.\M A Wi

q

e

T T
reuency (i)

Site 2 03CHI2-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Detector +Peak
Project $773112-03
Mode 13
1 (dBuvim) Date: 2018.0420
130
ol
o) Y

e e 54

780 5210, 5230, 5250. 5270. 5290, 5310, 5330, 5360, 5370, 5390,

Site £ 03CHIZ-HY

Condition AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector Peak

Project 773112-03

Mode 13

0 540, s

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH46 5230MHz - L

1+2

Vertical

Fundamental

Date: 2018.04.20

Avg.

i: M

/‘ \
5
s

5030, 5050, 5070, 5090, 510, 510 150, 5170, 5190 5210, 5230 52
Frequency (MHz)

Site £ 03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL

RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector Peak
Project 773112-03
Mode 13

Left blank

) Buvim) Date: 20180420 ) @Bavim)
1 130
o 1 o .
o aaa o
7 M 70 e T PEAK(UND)
1 'Lu A6 s
T ————y | = R S — e
[
0 Y
1o 10
00 00, GOS0 5070 5090 S0 U0 510 S0 S0 G0 20 5280 000 Ty D 000, ED 000, 700
Frequency (WHz) Freauency (WH:)
site +03CHIZ-HY sit 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_91200_1328 VERTICAL Condition PEAK(UNII) 3m HORN_91200_1328 VERTICAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 Project 773112-03
Mode 13 Mode 3
) guvim) Date: 20180420

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. C46 of C215



swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH46 5230MHz - R

1+2

Vertical

Fundamental

1 (dBuVim)

Date: 2018.04.20

If«/\v\w

Avg.

e e 54

Site £ 03CHIZ-HY

Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Detector Peak

Project 773112-03

Mode 13

A80 5210, 6230, 5250. 5270, 5290, 5310, 5330, 530 5370, 5390 5410 5430 5t

| ‘ e e
70| W A
il
o Mgt
P
r
R [ e Y
[
Site 2 03CHI2-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
Peak  RBWA1000 000Kz VBW:2000.000KHz SWTiAuto Left blank
Detector : Peak
Project :773112-03
Mode 13
— oot 0100420
5
o
« e

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR773112-03D

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

1+2

Horizontal

Fundamental

B Date: 2018.04.05 et oate 2018.0405
130 10
1 o
.
o) (MM‘W %
70l /j of—t n RREER AR A PEAKIUNY)
I
R I} ave s1)
yF e
L i 50 [ e——— R
[ I—
20 2
1o 1
S0 . B0 s S0 s S S oe e 5w S o0 7000 5000 w000 o0 70
Froauency (i) Frequencs (b
site 03CHIZHY site 03cHIZ HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL Condition PEAK(UNTT) 3m HORN_9120D_1328 HORTZONTAL
Peak RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector
Project 731201 Project 731201
Mode 6 Mode 6
Setting 9 Setting 9
s By Date: 2018.0405
120
1
o
A
m j }
o o .
LIRS
30
1o
G0 o, o o7 S0, SMo 50 510 Sie S0 s S0 6
Froauency ()
site 03cHIZHY
Condition AV6_BE_54 3m HORN_9120D_1328 HORTZONTAL
AVg RBW-1000.000KHz VBW:3.000kHz SWT:Auto Left b I an k
. Detector
Project 773112-01
Mode 6
Setting 9

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. C48 of C215



swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

1+2

Horizontal

Fundamental

Peak

) Buvim) Date: 20180405
1
o
90} G e o
70 \“
o L
0
1o
T80 S0 G20 6250, S0 5290 S0 S0 S0 S0 S0 SO G0 5460
Frequency (W)
Site 2 03CHI2-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak
Project 773112-01
Mode 6
Setting 9

Left blank

Avg.

1 (dBuvim) Date: 2018.04.05

Site

A80 5210, 6230, 5250. 5270, 5290, 5310, 5330, 5360 5370, 5390 5410 5430 5t

03CHI2-HY

Condition AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector Peak

Project 77311201

Mode 6

Setting 9

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

1+2

Vertical

Fundamental

Date: 2018.04.05

) Buvim) Date: 20180405 ) @Bavim)
1 130
o o
B
o - o
70 WA/ ‘# 2o T Ml 1 PEAKUND)
1
A6 54
R iad X
s0) = bt T 50 / =
o T
[ e
0 Y
1o 10
00 00, GOS0 5070 5090 S0 U0 510 S0 S0 G0 20 5280 000 Ty D 000, ED 000, 700
Frequency (WHz) Frequency (WHz)
+03CHIZ-HY sit 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_91200_1328 VERTICAL Condition PEAK(UNII) 3m HORN_91200_1328 VERTICAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project +773112-01 Project 773112-01
Mode 6 Mode 6
Setting 9 Setting 9
) guvim) Date: 20180405
1
o
a0
AN
] ] N
50 ; \u
e
ISR S e
0
o
SO0 00, 5070, 5090, SO, 50§10 G0 5190 6210 G, 6
Frequency (MHz)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 VERTICAL
RBW1000.000KHz VBW:3.000KHz SWT:Auto L ft b | k
Avg. vetecreak e an
Project 77311201
Mode 6
Setting 9

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

1+2

Vertical

Fundamental

1 (dBuVim) Date: 2018.04.05

P =

PeaK BE| 74

ok

Avg.

Site

03CHI2-HY

Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Detector Peak

Project 77311201

Mode 6

Setting 9

I N [T Y
Freauency W)
Site 2 03CHI2-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
Peak  RBWA1000 000Kz VBW:2000.000KHz SWTiAuto Left bl ank
Detector Peak
Project 773112-01
Mode 6
Setting 9
— oate: 20180405
5
o
A~
A
7
b s 54
5 .
| N
P
r
[ N [ T

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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swamonias.  FCC RADIO TEST REPORT Report No

.+ FR773112-03D

Band 1 - 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH36 5180MHz

1+2

Horizontal Vertical

Peak
Avg.

@By Date:2018.04.21 A @Buvim) Date: 2018.04.21
30 130
o) 10
o) %0
N I A O peaKuNn| . | peaK{uNn)
2of L L : st A L ol FLAUFHR AP JESER = 11—
H G 54 i AV 54
50 2 50
30| 30
0] 10
000 4000.6000.6000. 12000, 16000, 20000, 24000 28000, 32000, 36000, 4« 000 4000.6000.6000. 12000, 16000, 20000. 24000 28000, 32000, 36000, 40000
Frequency (Hn) Frequency (MHz)
site 03CHIZ-HY site 03CHI2-HY
Condition PEAK(UNILT) 3m HORN_9120D_1328 HORTZONTAL Condition PEAK(UNILT) 3m HORN_9120D_1328 VERTICAL
Detector Peak Detector peak
Project 773112-03 Project 773112-03
Mode 1 Mode 1

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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swamonias.  FCC RADIO TEST REPORT Report No. : FR773112-03D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH44 5220MHz

1+2 Horizontal Vertical

) @Buvim) Date: 2018.04.21 A (@Bavim) Dato: 2018.04.21
130) 130
o o
% %
il PEAK(UND) 1 PEAK(UM)
7oL RS bt 1 | = EN | 2o MUFRL AR A e A
i A6 54 1 6 sl
50 - o 2
30 3
10 10
000 400,600,800, 12000, 16000, 20000, 24000, 26000 32000, 36000, 40000 000 4000.6000.8000, 72000, 16000, 70000, 24000, 26000, 32000 36000, 40000
Frequency (WHa) Frequency (MHz)
Peak Site :03CHI2-HY Site 03CH12-HY
Condition + PEAK(UNIT) 3m HORN_91200_1328 HORIZONTAL Condition PEAK(UNILT) 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector Peak
Project 77311203 Project 77311203
2 Mode. 2

AVg . Mode

TEL : 886-3-327-3456 Page Number : C53 of C215
FAX : 886-3-328-4978



swamonias.  FCC RADIO TEST REPORT Report No. : FR773112-03D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH48 5240MHz

1+2 Horizontal Vertical

) @Buvim) Date: 2018.04.21 A (@Bavim) Dato: 2018.04.21
130) 130
o o
% %
il PEAK(UND) 1 PEAK(UM)
7oL RS bt 1 | = EN | 2o MUFRL AR A e A
1
H A6 54 6 sl
50 7 5o 7
30 3
10 10
000 4000.6000.8000, 12000, 16000, 20000, 24000, 26000 32000, 36000, 40000 000 4000.6000.8000, 72000, 16000, _ 70000, 24000, 26000, 32000 36000, 40000
Frequency (WHa) Frequency (MHz)
Peak Site :03CHI2-HY Site 03CH12-HY
Condition + PEAK(UNIT) 3m HORN_91200_1328 HORIZONTAL Condition PEAK(UNILT) 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector Peak
Project 77311203 Project 77311203
3 Mode. 3

AVg . Mode

TEL : 886-3-327-3456 Page Number : C54 of C215
FAX : 886-3-328-4978



swamonias.  FCC RADIO TEST REPORT Report No. : FR773112-03D

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT20 CH36 5180MHz

1+2 Horizontal Vertical

s o vate: 20180021 s aBavim) bates 20180421
o o
o o
2 O I O A A peatun| L] (. . pecun
J e R et ] FHI ! Lot F B R R ISR B f TR
1 G_54] H AVG_54]
P 2 s .
xq %
oo o00.Gono. 000, 2000, Toome. 7000, 7000, 7000, 32000, o000, 4 G0 4000.6000.8000. 12000, o0, 7o0do._zanmo. za000. 32000, 30006, 40000
requency (o) Frscuency (s
Peak site 03CHIZHY site o03cH12-HY
Condition PEAK(UNIT) 3m HORN_9120D_1328 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1328 VERTICAL
Detecte Peak Detector Peak
Project 773112.03 Project 773112.03
4 Mode 4

Avg. Hode

TEL : 886-3-327-3456 Page Number : C55 of C215
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH44 5220MHz

1+2

Horizontal

Vertical

Peak

Avg.

1 (dBuVim)

Date: 2018.04.21

ol LML LA L LT 13 T S S N Y B
1

PEA(UM)

AV 54,
2

000 4000.6000. 000, 12000,

Site £ 03CHIZ-HY

6000 70000 24000 28000, 32000 36000, 40000
Frequency (WHz)

Condition +PEAK(UNIT) 3m HORN_9120D_1328 HORIZONTAL
Detector +Peak

Project 773112-03

Mode 5

A dBuVim)

Date: 2018.04.21

R T g R B ] N N e !
1

pEA(UM)

A6 54

000 4000.6000.8000. 12000, 16000, 20000, 24000. 26000,

Frequency (MH)
Site 03CHI2-HY

Condition PEAK(UNIT) 3m HORN_9120D_1328 VERTICAL
Detector Peak

Project 773112-03

Mode. 5

32000,

36000, 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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swamonias.  FCC RADIO TEST REPORT Report No. : FR773112-03D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT20 CH48 5240MHz

1+2 Horizontal Vertical

) @Buvim) Date: 2018.04.21 A (@Bavim) Dato: 2018.04.21
130) 130
o o
% %
il PEAK(UND) 1 PEAK(UM)
7oL RS bt 1 | = EN | 2o MUFRL AR A A A
1 1
A6 54 6 sl
50 7 5o -
30 3
10 10
000 4000.6000.8000, 12000, 16000, 20000, 24000, 26000 32000, 36000, 40000 000 4000.6000.8000, 72000, 16000, _ 70000, 24000, 26000, 32000 36000, 40000
Frequency (WHa) Frequency (MHz)
Peak Site :03CHI2-HY Site 03CH12-HY
Condition + PEAK(UNIT) 3m HORN_91200_1328 HORIZONTAL Condition PEAK(UNILT) 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector Peak
Project 77311203 Project 77311203
6 Mode. 6

AVg . Mode

TEL : 886-3-327-3456 Page Number : C57 of C215
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 1 5150~5250MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT40 CH38 5190MHz

1+2

Horizontal

Vertical

Peak

Avg.

@By Date:2018.04.21
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N I A O peaKuNn|
2of L L : st A L
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50 =
30|
000 4000.6000.6000. 12000, 16000, 20000. 24000 28000, 32000, 36000, 4«
Frequency (Hn)
site 03CHIZ-HY
Conditi PEAK(UNILT) 3m HORN_9120D_1328 HORTZONTAL
Detect Peak
Project 773112-03
Mode 10

Date: 20180421

10

%)
I L EAK{UM)
oAU HR AP 11—
V654

50

site
Condition
Detector
Project
Mode.

000 400,600, 5000,

03CH1Z-HY

2000 16000 20000 24000, 28000 52000, 36000, 40000

Frequency (MHz)

PEAK(UNILT) 3m HORN_9120D_1328 VERTICAL
peak

773112-03
10

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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swamonias.  FCC RADIO TEST REPORT Report No. : FR773112-03D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT40 CH46 5230MHz

1+2 Horizontal Vertical

) @Buvim) Date: 2018.04.21 A (@Bavim) Dato: 2018.04.21
130) 130
o o
% %
il PEAK(UND) 1 PEAK(UM)
7oL RS bt 1 | = EN | 2o MR AR U P L
H A6 54 ! 6 sl
50 2 5o 2
30 3
10 10
000 4000.6000.8000, 12000, 16000, 20000, 24000, 26000 32000, 36000, 40000 000 4000.6000.8000, 72000, 16000, _ 70000, 24000, 26000, 32000 36000, 40000
Frequency (WHa) Frequency (MHz)
Peak Site :03CHI2-HY Site 03CH12-HY
Condition + PEAK(UNIT) 3m HORN_91200_1328 HORIZONTAL Condition PEAK(UNILT) 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector Peak
Project 77311203 Project 77311203
1 Mode. i

AVg . Mode

TEL : 886-3-327-3456 Page Number : C59 of C215
FAX : 886-3-328-4978



swamonias.  FCC RADIO TEST REPORT Report No. : FR773112-03D

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH36 5180MHz

1+2 Horizontal Vertical

s o vate: 20180021 s aBavim) bates 20180421
o o
o o
2 O I O A A peatun| L] (. . pecun
J e R et ] FHI ! Lot F B R R ISR B f TR
1 G_54] ! AVG_54)
P 2 s
xq %
oo o00.Gono. 000, 2000, Toome. 7000, 7000, 7000, 32000, o000, 4 G0 4000.6000.8000. 12000, o0, 7o0do._zanmo. za000. 32000, 30006, 40000
requency (o) Frscuency (s
Peak site 03CHIZHY site o03cH12-HY
Condition PEAK(UNIT) 3m HORN_9120D_1328 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1328 VERTICAL
Detecte Peak Detector Peak
Project T73112.03 Project 773112.03
7 Mode 7

Avg. Hode

TEL : 886-3-327-3456 Page Number : C60 of C215
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH44 5220MHz

1+2

Horizontal

Vertical

Peak

Avg.

1 (dBuVim)

Date: 2018.04.21

ol LML LA L LT 13 T S S N Y B
1

2|

PEA(UM)

AV 54,

000 4000.6000. 000, 12000,

Site £ 03CHIZ-HY
Condition

Detector +Peal
Project 773112-03
Mode 8

6000 70000 24000 28000, 32000,
Frequency (WHz)

36000, 40000

+PEAK(UNIT) 3m HORN_9120D_1328 HORIZONTAL
k

A dBuVim)

Date: 2018.04.21

R T g R B ] N ey !
1

pEA(UM)

A6 54

000 4000.6000.8000. 12000, 16000, 20000, 24000. 26000,

Frequency (MH)

Site 03CHI2-HY
Condition PEAK(UNIT) 3m HORN_9120D_1328 VERTICAL
Detector Peak

Project 773112-03

Mode. 8

32000, 36000 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH48 5240MHz

1+2

Horizontal

Vertical

Peak

Avg.

el (6BuvIm)

Date: 2018.04-21

PEAK[UMI)
7ol PUIRUFHRL AP = LY —F
1 AVG 54
50 2
30
10
000 4000.6000.8000. 12000 16000, 20000 24000,  28000. 32000 36000 40000
Frequency (Mitz)
Site 03CHI2-HY
Condition PEAK(UNLT) 3m HORN_9120D_1328 HORIZONTAL
Detector Peak
Project 773112-03
Mode 9

) (@Buvim)

Date: 2018.04-21

7oA
1

EESRAE H

peAK(U)

v 54|

| 2

1000 400060008000 12000. 16000, 20000, 24000 Z8000.
Frequency (MHz)

Site £ 03CHIZ-HY
Condition + PEAK(UNIT) 3m HORN_91200_1328 VERTICAL
Detector +Peak

Project :773112-03

Mode 9

32000,

36000, 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

Band 1 5150~5250MHz

WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT40 CH38 5190MHz

1+2

Horizontal

Vertical

Peak

Avg.

@By Date:2018.04.21
o)
o)
N I A O peaKuNn|
2of L L : st A L
654
50 2
30|
000 4000.6000.6000. 12000, 16000, 20000. 24000 28000, 32000, 36000, 4«
Frequency (Hn)
site 03CHIZ-HY
Conditi PEAK(UNILT) 3m HORN_9120D_1328 HORTZONTAL
Detect Peak
Project 773112-03
Mode 12

Date: 20180421

10
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I L EAK{UM)
oAU HR AP 11—
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50
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Condition
Detector
Project
Mode.

000 400,600, 5000,

03CH1Z-HY

2000 16000 20000 24000, 28000 52000, 36000, 40000

Frequency (MHz)

PEAK(UNILT) 3m HORN_9120D_1328 VERTICAL
peak

773112-03
12

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamonias.  FCC RADIO TEST REPORT Report No. : FR773112-03D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT40 CH46 5230MHz

1+2 Horizontal Vertical

) @Buvim) Date: 2018.04.21 A (@Bavim) Dato: 2018.04.21
130) 130
o o
% %
il PEAK(UND) 1 PEAK(UM)
7oL RS bt 1 | = EN | 2o MUFRL AR A e A
! A6 54 ! 6 sl
50 5 o 2
30 3
10 10
000 4000.6000.8000, 12000, 16000, 20000, 24000, 26000 32000, 36000, 40000 000 4000.6000.8000, 72000, 16000, _ 70000, 24000, 26000, 32000 36000, 40000
Frequency (WHa) Frequency (MHz)
Peak Site :03CHI2-HY Site 03CH12-HY
Condition + PEAK(UNIT) 3m HORN_91200_1328 HORIZONTAL Condition PEAK(UNILT) 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector Peak
Project 77311203 Project 77311203
13 Mode. 13

AVg . Mode

TEL : 886-3-327-3456 Page Number : C64 of C215
FAX : 886-3-328-4978



swamonias.  FCC RADIO TEST REPORT

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH42 5210MHz

1+2

Horizontal Vertical

Peak

Avg.

@By Date:2018.04.21 A @Buvim) Date: 2018.04.21
o) 10
o) %0
N I A O peaKuNn| . | - peaK{uNn)
2of L L : st A L ol FLAUFHR AP JESER = f 11—
654 AV 54
50 2 50 2
30| 30
000 4000.6000.6000. 12000, 16000, 20000. 24000 28000, 32000, 36000, 4« 000 4000.6000.6000 12000, 16000, 20000. 24000 28000, 32000, 36000, 40000
Frequency (Hn) Frequency (MHz)
site 03CHIZ-HY site 03CHI2-HY
Conditi PEAK(UNILT) 3m HORN_9120D_1328 HORTZONTAL Condition PEAK(UNILT) 3m HORN_9120D_1328 VERTICAL
Detect Peak Detector peak
Project 773112-03 Project 773112-03
Mode 1 Mode 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamonias.  FCC RADIO TEST REPORT

Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - L

1+2

Horizontal Fundamental

Peak

Date: 2018.04.20 A dBuvim) Date: 2018-04.20

™ "

ol P it sl PEAK{UNY,
et 50l S ne———

I I —

5030. 5050, 5070, 5090, 5110, 5130, 5150, 5170. 5190, 5210, 5230, 5260, 5270, 5290. 5310 5340 000 2000 3000 000 5000, 7000
Frequency (WHz) Frequency (MHz)
site 03CHIZ-HY site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL Condition PEAK(UNILT) 3m HORN_9120D_1328 HORTZONTAL
RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector Peak Detector
Project 773112-03 Project 773112-03
Mode 15 Mode 15

Avg.

A (gBuvim) Date: 2018.0420

site
Condi

Detector
Project 77311203

Mode

000 5030. 5050, 5070. 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5340
Frequency (MHz)

03cHIZHY

tion AVG_BE_54 3m HORN_9120>_1328 HORTZONTAL
RBW:1000.000KHz VBW-1.000KHz SWT:Auto L eft b I an k
Peak:

15

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C66 of C215
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swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - R

1+2

Horizontal

Fundamental

1 (dBuVim)

Date: 2018.04.20

Avg.

d AVG_BE 54
50
ot T —
e
10
20 5250, 520 6290, 530, 5330, 5360, 5370 5390 5410 540 5t
requency (Miz)
Site £ 03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120D>_1328 HORIZONTAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak
Project 773112-03
Mode 15

WiV
il
90| ‘
pea ot 74
7
o b i
P
r
R R N
reavency )
Site 2 03CHI2-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL
Peak  RBWA1000 000Kz VBW:2000.000KHz SWTiAuto Left blan k
Detector : Peak
Project :773112-03
Mode 15
— oot 0100420

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamonias.  FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - L

1+2

Vertical

Fundamental

) Buvim) Date: 20180420 ) @Bavim) Dater 20180420
1 130
o o H
o
7 /H 70 e T PEAK(UND)
it M
50 W] * B e s
0 Y
1o 10
00 5030, 5050, 5070, 5090, 5110, 5130, S150. 170 5190, G210, 5230, 5250, 5270, 5290, 0. 5340 000 Ty D 000, ED 000, 700
Frequency (MHz) Freauency (WH:)
site +03CHIZ-HY sit 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_91200_1328 VERTICAL Condition PEAK(UNII) 3m HORN_91200_1328 VERTICAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 Project 773112-03
Mode 15 Mode 15
) Buvim) Date: 20180420
1
o
N /1
o
o 5
T Tl L]
0
o
5030, 5050, 5070, 5090, 5H10. 5130, 5150 5170, 5190, 5210 5230, 5260, 5270 5290, 30,
Frequency (MHz)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 VERTICAL
RBW1000.000KHz VBW-L000KHz SWT:Auto L ft bl k
Avg. vetecreak e an
Project 77311203
Mode 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - R

1+2

Vertical

Fundamental

1 (dBuVim) Date: 2018.04.20

o) f
PEAK BE 74
70

J
SJWW WM«WMW

Avg.

ra \ e 5t 54
st .

—
e

10

20 5250, 520 6290, 530, 5330, 5360, 5370 5390 5410 540 5t

requency (Miz)
Site 03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

Detector Peak
Project 773112-03
Mode 15

R T
freauency i)
e 2 03CHI2-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
Peak  RBWA1000 000Kz VBW:2000.000KHz SWTiAuto Left bl ank
Detector Peak
Project 773112-03
Mode 15
— oate: 20180420

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

1+2

Horizontal

Fundamental

1 (dBuVim)

Date: 2018.04.20

f

A dBuVim)

Date: 2018.04.20

S pEAK 74
o \\ o
g o s
m 1 T " RN RS )
0 )
1o 10
00 5030, 5050, 5070, 5090, 5110, G130, ST60. 170 5190, G210, 5230, 5250, 5270, 5290, 0. 5340 000 Ty D 000, ED 000, 700
Frequency (MHz) Frequency (WHz)
site +03CHIZ-HY sit 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_91200_1328 HORIZONTAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 Project 773112-03
Mode 16 Mode 16
) Buvim) Date: 20180420
1
o
P
a0
o J l
{
s0f )
0
o
5030, 5050, 5070, 5090, 5H10. 5130, 5150 5170, 5190, 5210, 5230, 5260, 5270 5290, $3N0.
Frequency (MHz)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 HORIZONTAL
RBW1000.000KHz VBW-L000KHz SWT:Auto L ft bl k
Avg. vetecreak e an
Project 77311203
Mode 16

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R

1+2

Horizontal

Fundamental

1 (dBuVim) Date: 2018.04.20

-

\ S
M

4
snwww» e

PEAK BE 74

Avg.

o .l
B -+

20 5250, 520 6290, 530, 5330, 5360, 5370 5390 5410 540 5t
requency (Miz)
Site 03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D>_1328 HORIZONTAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak
Project 773112-03
Mode 16

R R T
reavency )
Site 2 03CHI2-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL
Peak  RBWA1000 000Kz VBW:2000.000KHz SWTiAuto Left bl ank
Detector Peak
Project 773112-03
Mode 16
— oate: 20180420

Left blank

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

1+2

Vertical

Fundamental

1 (dBuVim) Date: 2018.04.20

A dBuVim)

Date: 2018.04.20

Avg.

5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 6250, 5270, 5290, 5310, 5
Frequency (MHz)

Site £ 03CHIZ-HY

Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

Detector Peak

Project 773112-03

Mode 16

Left blank

a0
pEAK 74
o M o
1 we s
s . p— 5 o . ———
A A s
wWwAMM
0 )
1o 10
00 5030, 5050, 5070, 5090, 5110, 5130 ST60. G170 5190, G210, 5230, 5250, 5270, 5290, 0. 5340 000 Ty D 000, ED 000, 700
Frequency (MHz) Frequency (WHz)
site +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_91200_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 Project 773112-03
Mode 16 Mode 16
) Buvim) Date: 20180420

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R

1+2

Vertical

Fundamental

1 (dBuVim) Date: 2018.04.20

v

90} I
7 . "
JW"JW

i

e e e

S N N
freauency i)
Site 2 03CHI2-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
Peak  RBWA1000 000Kz VBW:2000.000KHz SWTiAuto Left blank
Detector : Peak
Project :773112-03
Mode 16
- oate: 20180420
13
o
o,
o
I
s AVG_BE 54|
o i
I " | T S R
q
e
N TR N TN
reatency )
Site 2 03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:1000KHz SWTiAuto L ft bl k
Avg. berector -pesk e an
project 77311203
Mode 16

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

1+2

Horizontal

Fundamental

Peak

Date: 2018.04.05

o

:

Gl

R e T T

0. 5350, E EED

70, ED
Frequency (MHz)

£ 03CHIZ-HY
+PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

+Peak
$773112-01
1

Date: 2018.04.05

110/ 1
"
.
L o
g, e
R —————
.
m
Site 03CH12-HY
Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak
Project 773112-01
Mode 1

Avg.

1 (dBuvim)

B
R T R X
Froquency (o)
+03CHIZ-HY

AV6_BE_54 3m HORN_9120D>_1328 HORIZONTAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

Peak

77311201

1

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

1+2

Vertical

Fundamental

Peak

1 (dBuVim)

Date: 2018.04.05

-

:
14
LA s i

300

e
Condition

0. 5350, E EED 5450, 5460

70, 0.
Frequency (MHz)

£ 03CHIZ-HY
+PEAK_BE_74 3m HORN_9120D_1328 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Detector
Project
Mode

+Peak
$773112-01
1

A dBuVim)

Date: 2018.04.05

pEAK 74|

WMWWM~JWW

J - e s
B Re—

000 2000, 3000, 000, 5000, 000, 7000
Frequency (MHz)
Site 03CHI2-HY
Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak
Project 773112-01
Mode. 1

Avg.

1 (dBuvim)

Date: 2018.04.05

\/\/\» AVG_BE 54
50 |
e
10
300 D 5350, 70 - E EED 450
Frequency (MHz)
Site £ 03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak
Project 77311201
Mode 1

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamonias.  FCC RADIO TEST REPORT Report No. :

FR773112-03D

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH52 5260MHz - L

1+2 Horizontal Fundamental

5030, 5050, 5070, 5090. 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5340 000,
Frequency (MHz) Frequency (M)

J——— s aam one 80420
o 70 n e i A PEAK{UNY,
M | o o
= . S ) Lt
i it [T TR L
e

site 03CHIZHY site 03cHIZ HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL Condition PEAK(UNTT) 3m HORN_9120D_1328 HORTZONTAL
Peak RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector
Project 77311203 Project 7731203
Mode 18 Mode 18
s aBumy Date:2018.0420
120
1
o
7
A O /
50 A
— - 1 \\\*.
30
1o
500 5030, 5050, 5070, 5080, 5110, 5130 150 5170, 5190, 5240, 5230, 5250, 5270, 5290, S, 5540
Frequency (ihn)
site 03cHIZHY
Condition AV6_BE_54 3m HORN_9120D_1328 HORTZONTAL
Av RBW:1000.000KHz VBW-1.000KHz SWT:Auto L eft b I an k
- Detector k.
Project 773112-03
Mode 18

TEL : 886-3-327-3456 Page Number
FAX : 886-3-328-4978
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swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - R

1+2

Horizontal

Fundamental

1 (dBuVim) Date: 2018.04.20

| peax e 74
" M oy
Ll
sapht” dsadugs
q
e
S N )
freauency i)
e 2 03CHI2-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL
Peak  RBWA1000 000Kz VBW:2000.000KHz SWTiAuto Left bl ank
Detector Peak
Project 773112-03
Mode 18
- oate: 20180420
13
o
N ~
I
/ v e o4
e —
- L1
q
e
TN TR TN
eduency ()
Site 03CHI2-HY
Condition AV6_BE_54 3m HORN_91200D_1328 HORIZONTAL
RBW:1000.000KHz VBW:L000KHz SWTiAuto L ft bl k
Avg. berector -pesk e an
project 77311203
Mode 18

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - L

1+2

Vertical

Fundamental

1 (dBuVim)

Date: 2018.04.20

L

A dBuVim)

Date: 2018.04.20

pEAKUM)

V6 54

00 5030, 5050, 5070, 5090, 5110, 5130, ST50. G170 5190, G210, 5230, 5250, 5270, 5290, 05340 000 Ty D 000, ED 000, 700
Frequency (MHz) Frequency (WHz)
site +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_91200_1328 VERTICAL Condition PEAK(UNII) 3m HORN_91200_1328 VERTICAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 Project 773112-03
Mode 18 Mode 18
) Buvim) Date: 20180420
1
o
-
o) {
o
o /|
I \\\_,,
0
o
5030, 5050, 5070, 5090, 5H10. 5130. 5150 5170, 5190, 5210, 5230, 5260, 5270 5290, 30,
Frequency (MHz)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 VERTICAL
RBW1000.000KHz VBW-L000KHz SWT:Auto L ft bl k
Avg. vetecreak e an
Project 77311203
Mode 18

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - R

1+2

Vertical

Fundamental

1 (dBuVim) Date: 2018.04.20

o)
PEAK BE 74
o W '\J

J iy, 1

S N N
freauency i)
e 2 03CHI2-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
Peak  RBWA1000 000Kz VBW:2000.000KHz SWTiAuto Left bl ank
Detector Peak
Project 773112-03
Mode 18
- oate: 20180420
13
o
o
I
v e o4
5
- — \
q
e
TN T | TN
eduency ()
Site 03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:1000KHz SWTiAuto L ft bl k
Avg. berector -pesk e an
project 77311203
Mode 18

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH60 5300MHz - L

1+2

Horizontal

Fundamental

1 (dBuVim)

Date: 2018.04.20

A dBuVim)

Date: 2018.04.20

o o
a0 o0
pEAK 74
o o
i e
50 5o R ——
IR PR e T
[P
0 )
1o 10
00 5030, 5050, 5070, 5090, 5110, 5130, ST60. G170 5190, G210, 5230, 5250, 5270, 5290, 0. 5340 000 Ty D 000, ED 000, 700
Frequency (MHz) Frequency (WHz)
site +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_91200_1328 HORIZONTAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 Project 773112-03
Mode 19 Mode 19
) Buvim) Date: 20180420
1
o
a0
o
s
50 “
, 7 S
0
o
5030, 5050, 5070, 5090, 5H10. 5190, 5150 5170, 5190, 5210, 5230, 5260, 5270 5290, $3N0.
Frequency (MHz)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 HORIZONTAL
RBW1000.000KHz VBW-L000KHz SWT:Auto L ft bl k
Avg. vetecreak e an
Project 77311203
Mode 19

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH60 5300MHz - R

1+2

Horizontal

Vertical

1 (dBuVim) Date: 2018.04.20

’
Jm\
m N

-

e

S N D
freauency i)
e 2 03CHI2-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL
Peak  RBWA1000 000Kz VBW:2000.000KHz SWTiAuto Left bl ank
Detector Peak
Project 773112-03
Mode 19
- oate: 20180420
13
o
o
I ]
4 AVG_BE_54]
5
= ]
[ —— = N NN SO S
xq {
e
TN T TN
eduency ()
Site 03CHI2-HY
Condition AV6_BE_54 3m HORN_91200D_1328 HORIZONTAL
RBW:1000.000KHz VBW:L000KHz SWTiAuto L ft bl k
Avg. berector -pesk e an
project 77311203
Mode 19

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH60 5300MHz - L

1+2

Vertical

Fundamental

1 (dBuVim) Date: 2018.04.20

A dBuVim) Date: 2018.04.20

Avg.

5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 6250, 5270, 5290, 5310, 5
Frequency (MHz)

Site £ 03CHIZ-HY

Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

Detector Peak

Project 773112-03

Mode 19

o o
v
a0 o0
pEAK 74
o o
b " M.«“ e 54
B " 5 e |
M\MMMWMWMWW
0 )
1o 10
00 5030, 5050, 5070, 5090, 5110, 5130, S150. 170 5190, G210, 5230, 5250, 5270, 5290, 0. 5340 000 Ty D 000, ED 000, 700
Frequency (MHz) Frequency (WHz)
site +03CHIZ-HY sit 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_91200_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 Project 773112-03
Mode 19 Mode 19
) Buvim) Date: 20180420

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH60 5300MHz - R

1+2

Vertical Fundamental

1 (dBuVim)

Date: 2018.04.20

p
ki

%\bwk

PEAK BE 74

B B e

Avg.

R T
freauency i)
Site 2 03CHI2-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
Peak  RBWA1000 000Kz VBW:2000.000KHz SWTiAuto Left bl ank
Detector Peak
Project 773112-03
Mode 19
— oate: 20180420

o iVl

Ay

\\\ AVG_BE 54
4

et oL
30|
10l
270 5260 6270 5290 5310 5330, 530 5370 5300, 5410 5430 EC
requency (WHz)
Site 03CHI2-HY

Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL
RBW1000.000KHz VBW-L000KHz SWT:Auto Left b | an k

Detector Peak
Project 773112-03
Mode 19

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH64 5320MHz

1+2

Horizontal

Fundamental

1 (dBuVim)

o

-

A dBuVim)

o \41\ Ll o
' Wi . SN .-
[T S
0 Y
1o 10
300 B D B0 wmw 000 Ty D 000, ED
Frequency (Hz) Frequency (WHz)
site +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_91200_1328 HORIZONTAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project +773112-01 Project 773112-01
Mode 2 Mode 2
) guvim)

Avg.

)

o
1]

.

300

Site
Condition

Detector
Project
Mode

D 53t 70 -
Frequency (MHz)

£ 03CHIZ-HY
AV6_BE_54 3m HORN_9120D>_1328 HORIZONTAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto
Peak
77311201
12

E

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH64 5320MHz

1+2

Vertical

Fundamental

Peak

Date: 2018.04.05
pEA BE 74
1
|
S e e e

5350, 70, ED E EED 5450, 5460
i

requency (MHz)

+PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

A dBuVim)

Date: 2018.04.05

pEAK 74|

S

VG 54
s

Detector

000 2000, 3000, 000, 5000,
Frequency (MHz)

Site 03CHI2-HY

Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak

Project 773112-01
12

Mode.

Avg.

Date: 2018.04.05

\ AVG BE 54

53t 70 ED E EED 450

Frequency (MHz)

AV6_BE_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamonias.  FCC RADIO TEST REPORT

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH54 5270 - L

1+2

Horizontal Fundamental

Avg.

B Date 018.04.20 —— oate 2018.0420
130 10
1 o .
s \‘ P
W M 7o U yin P
M,MM \ ave 54l
B st soahithin .A»M‘J’M 50 e ———
"y TEIT e U e el L || e—
20 %
1o 1
5630, 5050, 5070, 5080, SO, 5130 5150, 170, 5190 5210, 5230, 5250, 5270, 5790, 53D, 50 o0 7000 5000 w000 o0 70
Frquency (i) Frequencs (b
site 03CHIZHY site 03cHIZ HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1328 HORIZONTAL
Pe ak RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector
Project 77311203 Project 7731203
Mode 24 Mode 24
s aBumy Date:2018.0420
120
1
o ey
o J
« A =
O SO S U A O W IS -
30
1

000 5030. 5050, 5070. 5090, 5110, 5130. 510, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5340
Frequency (MHz)

site 03CH12-HY

Condition AV6_BE_54 3m HORN_9120D_1328 HORTZONTAL
RBW-1000.000KHz VBW:3.000kHz SWT:Auto L eft b I an k
Detector P
Project 773112-03
Mode 24

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C86 of C215

Report No. : FR773112-03D



swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge

@ 3m

ANT

802.11n HT40 CH54 5270 - R

1+2

Horizontal

Fundamental

Date: 2018.04.20

Avg.

s A7 S
- "N 1
x
P
e G e B S B, S Be S 5
eavency )
Site 2 03CHI2-HY
Condition AVG_BE_54 3m HORN_9120D_1328 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak
broject 731208
Mode 24

) dBovim)
120
o
(w*\/m.\
a0
| peak ot 74
krad
M bl

s SN IRUITTT IO S

20

1o

R - T Y
requency (Wiz)

3 +03CHI2-HY

Condifion :PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto Lef‘t blan k
Detector Peak
Project 1773112-03
Mode 2
) dBuvim) Date: 20180420

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamonias.  FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH54 5270 - L

1+2

Vertical Vertical

Date: 2018.04.20 A dBuVim) Date: 2018.04.20

1 (dBuVim)

1 —— . 70U M peakwn)

J.«V, M avg 54
S bkt b e Mkt s — Wmu E————
W WAt i
Feuency () Freauency e
Site 2 03CHI2-HY Site 03CH12-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1328 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Detector : Peak Detector Peak
Project :773112-03 Project 773112-03
Mode 24 Mode 24
1 gBuvim) Date 2018.04.20

130

o

0| /—j’v‘r‘

2

P ¥

B ﬁ/
xq
r
S50 0%, 5670 50%. 510, 5150, 5160, 5170, 100, 5210, 5230 5360, 6270, 20 B0, 5
requoncy iz
Site 2 03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL
RBW1000.000KHz VBW:3.000KHz SWT:Auto L ft bl k
Avg. betectoripenk e an

Project 773112.03
Mode 24

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH54 5270 - R

1+2

Vertical

Vertical

1 (dBuVim)

Date: 2018.04.20

PEAK BE 74!

A Db

Avg.

I~ - e st o
s .
B
«
"
NN R
reencs
Site +03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL

RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Detector Peak
Project 773112-03
Mode 24

R N
reavency )
e 2 03CHI2-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
Peak  RBWA1000 000Kz VBW:2000.000KHz SWTiAuto Left blank
Detector : Peak
Project :773112-03
Mode 24
— oate: 20180420

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - L

1+2

Horizontal

Fundamental

Date: 2018.04.05

) Buvim) Date: 20180405 ) @Bavim)
1 130
o o -
« Y *
70 7 N T L peakuun|
A6 54
P | I P ———{ « W
B e
| s
0 )
1o 10
00 5030, 5050, 5070, 5090, 5110, 5130, S150. G170 5190, G210, 5230, 5250, 5270, 5290, 0. 5340 000 Ty D 000, ED 000, 700
Frequency (MHz) Freauency (WH:)
site +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1328 HORIZONTAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project +773112-01 Project 773112-01
Mode 9 Mode 9
) Buvim) Date: 20180405
1
o
a0 f/v
o
P /
0
o
5030, 5050, 5070, 5090, 5H10. 5130, 5150 5170, 5190, 5210, 5230, 5260, 5270 5290, $3N0.
Frequency (MHz)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 HORIZONTAL
RBW1000.000KHz VBW:3.000KHz SWT:Auto L ft bl k
Avg. vetecreak e an
Project 77311201
Mode 9

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - R

1+2

Horizontal

Fundamental

1 (dBuVim)

Date: 2018.04.05

o
.
e

\u“ i
A e TR

S N N
reavency )
Site 2 03CHI2-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL
Peak  RBWA1000 000Kz VBW:2000.000KHz SWTiAuto Left blank
Detector : Peak
Project 1 773112-01
Mode 9
- oate: 20180405
13
o
o ~
[ ]
70/ ‘ \
~ A el s
50/ -
\M/v/v/‘/ m\k
q
e
T N TR TN
eduency ()
Site 2 03CHI2-HY
Condition AV6_BE_54 3m HORN_91200D_1328 HORIZONTAL
RBW:1000.000KHz VBW:3.000kHz SWT:Auto L ft bl k
Avg. berector -pesk e an
project 7201
Mode 9

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - L

1+2

Vertical

Fundamental

Date: 2018.04.05

) Buvim) Date: 20180405 ) @Bavim)
1 130
o o 4
a0 o0
7 T T peAK
| | il e 54
50 i e T e | s pE————
AR i
OV
0 )
1o 10
005030, 5050, 5070, 5090, 5110, 5130 S150. G170 5190, G210, 5230, 5250, 5270, 5290, 0. 5340 000 Ty D 000, ED 000, 700
Frequency (MHz) Frequency (WHz)
sit +03CHIZ-HY sit 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_91200_1328 VERTICAL Condition PEAK(UNII) 3m HORN_91200_1328 VERTICAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project +773112-01 Project 773112-01
Mode 9 Mode 9
) Buvim) Date: 20180405
1
o
a0
! f’M\
s
y \
50
0
o
5030, 5050, 5070, 5090, 5H10. 5130, 5150 5170, 5190, 5210, 5230, 5260, 5270 5290, S3N0.
Frequency (MHz)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 VERTICAL
RBW1000.000KHz VBW:3.000KHz SWT:Auto L ft bl k
Avg. vetecreak e an
Project 77311201
Mode 9

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - R

1+2

Vertical

Fundamental

1 (dBuVim) Date: 2018.04.05

e % :
bl e LTI

Ny

PEAK BE 74!

S D
reavency )
Site 2 03CHI2-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
Peak  RBWA1000 000Kz VBW:2000.000KHz SWTiAuto Left blank
Detector : Peak
Project 1 773112-01
Mode 9
- oate: 20180405
13
o
o) ~
I
S . v e o4
Ry -
L S S
q
e
T N TR TN
eduency ()
Site 2 03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:3.000kHz SWT:Auto L ft bl k
Avg. berector -pesk e an
project 7201
Mode 9

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamonias.  FCC RADIO TEST REPORT

Report No.

: FR773112-03D

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH52 5260MHz - L

1+2

Horizontal

Fundamental

B Date 018.04.20 et oate 2018.0420
130 10
1 o
70l f/ of—t n RREER AR A PEAKIUNY)
| av 54
% - ML P i
il L btpimitne e sttt
[pTTE——
20 2
1o 1
5630, 5050, 5070, 5080, S0, 5130, 5150, 170, 5190 5210, 5230, 5250, 5270, 5790, 53D, 50 o0 7000 5000 w000 o0 70
Froquency (hin) Frequencs (b
site 03CHIZHY site 03cHIZ HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL Condition PEAK(UNTT) 3m HORN_9120D_1328 HORTZONTAL
Peak RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector
Project 77311203 Project 7731203
Mode 21 Mode 21
s aBumy Date:2018.0420
120
1
o /
7 J
o —f
A S 0 L N A SO [ S|
30
1o
500 5030, 5050, 5070, 5080, 510, 5130 5150 SH70. 5180, 5210, 5230. 5260, 5270, 5290, SN0,
Frequency (ihn)
site 03cHIZHY
Condition AV6_BE_54 3m HORN_9120D_1328 HORTZONTAL
AVg RBW:1000.000KHz VBW-1.000KHz SWT:Auto Left b I an k
. Detector
Project 773112-03
Mode 21

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH52 5260MHz - R

1+2

Horizontal

Fundamental

1 (dBuVim) Date: 2018.04.20

e

o)
PEAK BE 74

MWM l w%lm

Avg.

N AVG_BE 54

o =<

BE —
P
r

T e o B B G wE G e S sk

remuency (W)
Site 03CHI2-HY
Condition AV6_BE_54 3m HORN_91200D_1328 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detector Peak
Project 773112.03
Mode 21

R T
reavency )
e 2 03CHI2-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL
Peak  RBWA1000 000Kz VBW:2000.000KHz SWTiAuto Left bl ank
Detector Peak
Project 773112-03
Mode 21
— oate: 20180420

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. C95 of C215



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH52 5260MHz - L

1+2

Vertical

Fundamental

Date: 2018.04.20

) Buvim) Date: 20180420 ) @Bavim)
1 130
o o 1
a0 o0
7 70 e T PEAK(UND)
A6 54
. i . il IR L
0 )
1o 10
00 5030, 5050, 5070, 5090, 5110, 5130, S160. 170 5190, G210, 5230, 5250, 5270, 5290, 0. 5340 000 Ty D 000, ED 000, 700
Frequency (MHz) Frequency (WHz)
site +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_91200_1328 VERTICAL Condition PEAK(UNII) 3m HORN_91200_1328 VERTICAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 Project 773112-03
Mode 21 Mode 21
) Buvim) Date: 20180420
1
o
o) [ k
o
o /
T S -
0
o
5030, 5050, 5070, 5090, 5H10. 5130, 5150 5170, 5190, 5210, 5230, 5260, 5270 5290, 30,
Frequency (MHz)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 VERTICAL
RBW1000.000KHz VBW-L000KHz SWT:Auto L ft bl k
Avg. vetecreak e an
Project 77311203
Mode 21

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C96 of C215



FCC RADIO TEST REPORT

Report No

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH52 5260MHz - R

1+2

Vertical

Fundamental

Peak

1 (dBuVim) Date: 2018.04.20

M‘J mwmmw

20 s2%.  5a0. 6290, 530, 5330, 530, 570 5390 5410 5430 5460
Freauency (WHz)
e £ 03CHIZ-HY
Condition +PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector Peak
Project 773112-03
21

Left blank

Avg.

1 (dBuvim) Date: 2018.0420

/ \ ool o
-
: N

20 5250, 520 6290, 530, 5330, 5360, 5370 5390 5410 5430 5t

Frequency (MHz)
03CHI2-HY

Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL

RBW:1000.000KHz VBW:1000KHz SWT:Auto

Detector Peak
Project 773112-03

21

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

.+ FR773112-03D
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH60 5300MHz - L

1+2

Horizontal

Fundamental

Date: 2018.04.20

A dBuVim)

Date: 2018.04.20

) Buvim)
1 130
o o 1
a0 o0
pEAK 74
o o
M J s 54
50 y s S———
™ WW,MW«M sy R
o
0 )
1o 10
00 5030, 5050, 5070, 5090, 5110, 5130, S150. 170 5190, G210, 5230, 5250, 5270, 5290, 05340 000 Ty D 000, ED 000, 700
Frequency (MHz) Frequency (WHz)
site +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_91200_1328 HORIZONTAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 Project 773112-03
Mode 22 Mode 22
) Buvim) Date: 20180420
1
o
a0 (\“
o
50 /
1 -
0
o
5030, 5050, 5070, 5090, 5H10. 5130, 550 5170, 5190, 5210, 5230, 5260, 5270 5290, 310,
Frequency (MHz)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 HORIZONTAL
RBW1000.000KHz VBW-L000KHz SWT:Auto L ft bl k
Avg. vetecreak e an
Project 77311203
Mode 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH60 5300MHz - R

1+2

Horizontal

Fundamental

1 (dBuVim) Date: 2018.04.20

o)
PEAK BE 74

e ™,
5nWM Y M%MWWWMWW

S N N
freauency i)
Site 2 03CHI2-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL
Peak  RBWA1000 000Kz VBW:2000.000KHz SWTiAuto Left bl ank
Detector Peak
Project 773112-03
Mode 22
- oate: 20180420
13
o
~
o
I
S/ ™ AvG,_BE 54
50) e N
ey k\"\
xq
e
T N TR TN
eduency ()
Site 03CHI2-HY
Condition AV6_BE_54 3m HORN_91200D_1328 HORIZONTAL
RBW:1000.000KHz VBW:L000KHz SWTiAuto L ft bl k
Avg. berector -pesk e an
project 77311208
Mode 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH60 5300MHz - L

1+2

Vertical

Fundamental

Date: 2018.04.20

) Buvim) Date: 20180420 ) @Bavim)
1 130
o o 1
pEAK 74
7 \ 70
b SNy o
’ 1 I ——— e o e
0 )
1o 10
00 5030, 5050, 5070, 5090, 5110, 5130, S150. G170 5190, G210, 5230, 5250, 5270, 5290, 05340 000 Ty D 000, ED 000, 700
Frequency (MHz) Freauency (WH:)
site +03CHIZ-HY site 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_91200_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project 177311203 Project 773112-03
Mode 22 Mode 22
) Buvim) Date: 20180420
1
o
a0
o
o A%
PR
e
0
o
5030, 5050, 5070, 5090, 5H10. 5190, 5150 5170, 5190, 5210, 5230, 5260, 5270 5290, 30,
Frequency (MHz)
site +03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120>_1328 VERTICAL
RBW1000.000KHz VBW-L000KHz SWT:Auto L ft bl k
Avg. vetecreak e an
Project 77311203
Mode 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamonias.  FCC RADIO TEST REPORT

Report No

.+ FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH60 5300MHz - R

1+2

Vertical

Fundamental

1 (dBuVim) Date: 2018.04.20

oy

P \
peaw o2 74

h,
il N‘%

Avg.

I \ AVG_BE 54
* ~ [~ —

e
10
20 5250, 520 6290, 530, 5330, 5360, 5370 5390 5410 540 5t
requency (Miz)
Site 03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

Detector Peak

Project 773112-03

Mode 22

R R T
reavency )
Site 2 03CHI2-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
Peak  RBWA1000 000Kz VBW:2000.000KHz SWTiAuto Left bl ank
Detector Peak
Project 773112-03
Mode 22
— oate: 20180420

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamonias.  FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH64 5320MHz

1+2

Horizontal

Fundamental

1 (dBuVim)

Date: 2018.04.05

N
Wf

n
'
Abvese b=

A dBuVim)

Date: 2018.04.05

pEAK 74|

=

WWMWWMMM»WWJ

S —

VG 54

Avg.

k AVG_BE 54

v

=

i
»
r
o Ea .
reancy i
Site 2 03CHI2-HY
Condition AVG_BE_54 3m HORN_9120D_1328 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detector Peak
Project o
Mode 13

Left blank

300 B D 0. 0 s s s s 000 Ty D 000, ED 000, 700
Frequency (Hz) Frequency (WHz)

site +03CHIZ-HY sit 03CHI2-HY

Condition + PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_91200_1328 HORIZONTAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Defector  Peak Defector Peak

Project +773112-01 Project 773112-01

Mode 13 Mode 3

) guvim) Date: 2018.04.05

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-03D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH64 5320MHz

1+2

Vertical

Fundamental

Avg.

- \
s e
« I
— 1 1
P
r
= Co T
Heasenc iy
Site 2 03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector Peak
broject .01
Mode 13

Left blank

) Buvim) Date: 2018.04.05 ) @Bavim) Dater 2018.04.05
1 130
1
o o
f,mm\
0 / 90)
J pea e 74 pec 74
Topus” 70
i e S e p—— WM-”J ‘ =
50 e : sof S
R R =
bonirar
0 )
1o 10
300 B D B R R 000 Ty D 000, ED 000, 700
Frequency (Hz) Frequency (WHz)
site +03CHIZ-HY sit 03CHI2-HY
Condition + PEAK_BE_74 3m HORN_91200_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Defector Peak
Project +773112-01 Project 773112-01
Mode 13 Mode 3
) guvim) Date: 2018.04.05

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C103 of C215



FCC RADIO TEST REPORT

Report No.

: FR773112-03D

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH54 5270 - L

1+2

Horizontal Fundamental

Peak

B Date 018.04.20 —— oate 2018.0420
10
o .
P
—————— 7 in P
ol ! A6 s
i 5 J -
) ool I [—_— ettt | s
| b= et
2
1
5630, 5050, 5070, 5080, S0, 5130, 5150, 170, 5190 5210, 5230, 5250, 5270, 5790, 53D, 50 o0 7000 5000 w000 o0 70
Froquency (hin) Frequencs (b
03CHIZHY site 03cHIZ HY
PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1328 HORIZONTAL
REW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW1000.000KHz VBW:3000000KHz SWT:AuTo
Peak Detector
77311203 Project 7731203
26 Mode 26

Avg.

A (gBuvim)

Date: 2018.04-20

000 5030. 5050, 5070. 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5340
Frequency (MHz)

03CH12-HY

Condition AV6_BE_54 3m HORN_9120D_1328 HORTZONTAL
RBW-1000.000KHz VBW:3.000kHz SWT:Auto L eft b I an k
Peak

Detector

773112-03
2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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